FINAL REPORT

ON

FATIGUE TESTS OF SHIP WELDS

BY

S. C. HOLLISTER, J. GARCIA AND T. R. CUYKENDALL

Cornell University

Under Navy Contract NObs-31218

COMMITTEE ON SHIP CONSTRUCTION

DIVISION OF ENGINEERING AND INDUSTRIAL RESEARCH

NATIONAL RESEARCH COUNCIL

MTRB LIBRARY

Advisory to the

SHIP STRUCTURE COMMITTEE

under

Bureau of Ships, Navy Department

Contract NObs-34231

Serial No. SSC-14

Copy No. 126

Date: February 4, 1948

February 4, 1948

Chief, Bureau of Ships Navy Department Washington 25, D. C.

Dear Sir:

Attached is Report Serial No. SSC-14 entitled "Fatigue Tests of Ship Welds." This report has been submitted by the contractor as the final report on the work done on Research Project SR-89 under Contract NObs-31218 between the Bureau of Ships, Navy Department and Cornell University.

The report has been reviewed and acceptance recommended by representatives of the Committee on Ship Construction, Division of Engineering and Industrial Research, NRC, in accordance with the terms of the contract between the Bureau of Ships, Navy Department and the National Academy of Sciences.

Very truly yours,

Frederick M. Feiker, Chairman Division of Engineering and Industrial Research

Enclosure

The Navy Department through the Bureau of Ships is distributing this report to those agencies and individuals that were actively associated with this research program. This report represents a part of the research work contracted for under the section of the Navy's directive "to investigate the design and construction of welded steel merchant vessels."

5 B. S. A.

The distribution of this report is as follows:

Copy No. 1 - Chief, Bureau of Ships, Navy Department Copy No. 2 - Dr. D. W. Bronk, Chairman, National Research Council,

Committee on Ship Construction

Сору	No.	3 -	V. H	I. Schnee,	Chairman 🗌	· .						
Copy	No.	4 -	J. I	. Bates			:					
Copy	No.	5 -	н. С	. Boardman	· •			1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 - 1997 -	4			
Copy	No.	6 -	Paul	Ffield								
Copy	No.	7 -	M. A	. Grossman								
Copy	No,	8 –	C. H	. Herty. J	r.				e.			-
Copy	No.	9 -	A. E	8. Kinzel	• •						· .	
Copy	No.	10 -	J. N	í. Lessells								
Copy	No.	11 -	G. 5	. Mikhalan	ov					1		
Copy	No.	${12}$ -	а. Л. С	mondrovd								
Conv	No.	13	.н. W	L. Pierce				•				
Conv	No	$\frac{1}{1}$	E. (Smith				•				
Conv	No	15 -	ים, כ ידי ידי	P Watson			-		ŕ			
Conv	No.	16 _	Finr	Jonessen ¹	Research	Coordi	noton	1.				
οοpj	110 8	10	1 - 111		ticoodi on	-001 QI	10001		•			
			Memt	ers of Pro	iect Advis	sonv Co	mmittees	SR_97	SR_90	SB_02	•	
			10101110	SR-96 an	d SB=100	0019 00		, or	011-07	DIL-72	3	
									-	. (
Conv	No.	16 -	Finr	Jonassen.	Chairman			`			Ŷ	
Conv	No.	17 -	R. F	L. Aborn	011041111011				• ·	÷.*	*	
Copy	No	18 -	L. C	. Bibber								
Conv	No.		н. (L. Boardman								
Conv	No.	6-	Paul	Ffield			per de la cere	, · · ·	-, , , , , , , , , , , , , , , , , , ,		54 - 54 14 - 14 - 14 - 14 - 14 - 14 - 14 - 14	
Conv	No	7 -	M A	Grossman			n na se se s Se se				н <i>г</i>	
Conv	No	ģ.	. C. F	Henty J	n				• • • • •	n i sala Ting		
Copy	No	19 _	C F	I Jennings	± ¢				i e e e	n in de sin Tala de sin		s.
Conv	No.	10 -	J. M	i Lessells	an fat a star a star		n an the second se		e, të s		9 - 4- 9 - 49	
Copy	No.	<u> </u>	<u> </u>	li Mikhalan	nat 2 1		and an and a second s		가려 가려 있다. 이번 - 11	• • • •	• * *** 	
Copy	No.	$\frac{11}{12}$ -	J C)rmondrowd	V		an an t			· · ·	+ 4 11	
Conv	No	13 _	. ਸ ਂ	Diance				an made é d		an a	e / .	
Copy	No		 	Smith	la la la	n n an chuir		ام المراجعة المادة المرجع . الحد الأن المرجع .	en de la companya de La companya de la comp	1		
Conv	No.	15 -	ר יידי	liateon		· · · · ·			anta da serenda Anta deserenda			
Conv	No.	$\frac{1}{20}$ -	. UF N	i Utleon		ين. مريد ور مري	i star i suga	n in station of a station and the station of the	an an an an			
Copy	No	20 -		L Bienalls	Bungan	e chine	inna an Traimatana	· · · · · · · · · ·	$\sim 10^{-1}$		2 (14) 11	
Copy	No 3	21 -	а. С П. Б.	(DISSET)	-Dureau 0	n vurba	, LIAISC)[] 	n an 1999 an Anna Anna an Anna Anna		a di L	
Copy	NO 3	22 -	ರಂ. M ರಂ ರ	a wacoutch	eon, or.,	U. U.,	COAST GU	iard, Li	alson	n en s a sa sa		
Copy	NO 3	<>	L. D.	lassman, Bu	reau or Si	പാട്പ്	laison	and and an e		$\Theta_{1} \in \mathbb{C}^{+}$	•	
Copy	NO 6 M	~4 -		irsn; Da∵S	cnmidtman	-U.S.	Coast C	uard, L	laison	••		- -
ору	NO o	25 -	1. I	., 000-Hoo,	Bureau of	: Ships	, Liaisc	n				
Copy	No.	- 26 -	John	. Vasta. U.	5. Marit:	ime Com	mission.	Liaiso	n			

Сору Сору	No. 27 No. 28	– R. E – J. L	Wiley, Wilson,	Bureau of American	Ships, Bureau	Liaison of Shipping, Li	aison	
•	n in see di Si in see di Si in see di s	alan Mart		Ship Str	ructure	Committee		
Сору Сору Сору Сору Сору Сору	No. 29 No. 30 No. 31 No. 4 No. 32 No. 3	- Rear - Rear - Brig - J. L - D. F - <u>N</u> , H	Admiral Admiral adier Ger Bates, Brown, Schnee,	Ellis Reed Charles D. A. Paul F. U. S. Mari American H Committee	H-Hill, Vount, time Co Sureau o on Shi	USCG, Chairman ck, USN, Bureau Mar Department nmission f Shipping p Construction,	ı of Ships , Liaison	4 - 1. 1

Ship Structure Sub-Committee

Copy	No.	33	-	Captain L. V. Honsinger, USN, Bureau of Ships, Chairman
Copy	No.	34		Captain R. A. Hinners, USN, David Taylor Model Basin
Copy	No.	35	-	Comdr. R. H. Lambert, USN, Bureau of Ships
Copy	No.	24	-	Comdr. R. D. Schmidtman, USCG, U. S. Coast Guard Headquarters
Copy	No.	36	-	Col. Werner W. Moore, USA, Office Chief of Transportation, War Dept.
Copy	No.	37	-	Capt, F. W. Myers, Jr., Transportation Corps Board
Copy	No,	38		Hubert Kempel, Office Chief of Transportation, war Department
Copy	No,	39		Mathew Letich, American Bureau of Shipping
Copy	No,	22	-	S. M. MacCutcheon, Jr., U. S. Coast Guard Headquarters
Copy	No.	40	-	R. M. Robertson, Office of Naval Research, USN J. E. Mc Nutt - WRC.
Copy	No.	26	-	John Vasta, U. S. Maritime Commission
Copy	No.	41	_	I. J. Wanless, U. S. Maritime Commission
Copy	No,	27		R. E. Wiley, Éureau of Ships, USN
Copy	No,	28	-	J. L. Wilson, American Bureau of Shipping
Copy	No,	16	-	Finn Jonassen, Liaison Representative, NRC
Copy	Noe	42	-	E. H. Davidson, Liaison Representative, AISI
Copy	No.	43		Paul Gerhart, Liaison Representative, AISI
Copy	No.	44		Wm. Spraragen, Liaison Representative, WRC
Сору	No.	45		Vm. G. Wilson, Technical Secretary
				Navy Department

Navy Department

Copy No. 46 - Comdr. R.	S. Mandelkorn, USN	I, Naval Ad	ministra	tive Ü	Init	
Copy No. 21 - A. G. Biss	sell, Bureau of Shi	ps	· / ·			
Copy No. 47 - J. W. Jenk	tins, Bureau of Shi	.ps		nt waard Geboort		
Copy No. 48 - Noah Kahn	New York Naval Sh	ipyard		•	· · · · ·	
Copy No. 49 - I, R. Kran	ner, Office of Nava	lResearch	a an a' tha Le an _{a t}			
Copy No. 50 - W. R. Osgo	ood, David Taylor M	lodel Basin	1	· · ·		
Copy No. 51 - N. E. Pror	nisel, Bureau of Ae	ronautics	and a second s	, .	· · · · ·	
Copy No. 52 - K. D. Nill	iams, Bureau of Sh	ips	ni da serie de la serie Comencia de la			a da serie da serie Notas da serie
Copy No. 53 - Naval Acad	lemy, Post Graduate	School	in chi în come Sector	n n i i	an an an Taona	
Copy No. 54 - Naval Rese	earch Laboratory		ی ایم از میلید. مواله و داخل	an an an a' a' an a'	an a	
Copy Nos. 55 and 56 - U.	. S. Naval Engineer	ing dxperi	ment Sta	tion		
Copy No. 57 - New York I	Vaval Shipyard, Mat	erial Labo	ratory	··· · · ·		
Copy No. 58 - Philadelph	iia Naval Shipyard	n an	n an			
Copy Nos. 59 and 60 - Pu	blications Board.	Navy Dept.	via Bur	eau of	Ships,	Code 330c
Copy Nos. 61 and 62 - Te	chnical Library, B	Sureau of	hips, Co	de 337	'-L	nde T TTT NUM
	and the constant	$r^{1}r^{1}r^{2}$ r^{2}	and and a start of the start of			

n ann an Anna a Anna 11 Anna an Anna an

Copy No. 63 - Captain R. B. Lank, Jr., USCG Copy No. 64 - Captain G.A. Tyler, USCG Copy No. 65 - Testing and Development Division

U. J. Maritime Commission

Copy No. 66 - E. E. Martinsky

Representatives of American Iron and Steel Institute Committee on Manufacturing Problems

Copy No. 67 - C. M. Parker, Secretary, General Technical Committee, American Iron and Steel Institute Copy No. 18 - L. C. Bibber, Carnegie-Illinois Steel Corporation Copy No. 8 - C. H. Herty, Jr., Bethlehem Steel Company

Copy No. 14 - E. C. Smith, Republic Steel Corporation

Welding Research Council

Copy No.	68 -	C. A. Adams	Copy No	. 70 -	LaMotte Grover
Copy No.	69 -	Everett Chapman	Copy No	. 44 -	Mm. Spraragen
mi	A	Scheif - A.O.	Smith -	2/4	1/5-7

Copy No. 71 - F. M. Feiker, Chairman, Div, Engineering and Industrial Research, NRC Copy No. 72 - Clyde Williams, Chairman, Committee on Engineering Materials Copy No. 3 - V. H. Schnee, Chairman, Committee on Ship Construction Copy No. 16 - Finn Jonassen, Research Coordinator, Committee on Ship Construction Copy No. 45 - Wm. G. "ilson, Technical Aide, Committee on Ship Construction Copy No. 73 - S. C. Hollister, Investigator, Research Project SR-89 Copy No. 74 - J. Garcia, Investigator, Research Project SR-89 Copy No. 75 - T. R. Cuykendall, Investigator, Research Project SR-89 Copy No. 10 - J. M. Lessells, Investigator, Research Project SR-101 Copy No. 76 - Scott B. Lilly, Investigator, Research Project SR-98 Copy No. 77 - C. H. Lorig, Investigator, Research Project SR-97 Copy No. 78 - J. R. Low, Jr., Investigator, Research Project SR-96 Copy No. 79 - Albert Muller, Investigator, Research Project SR-25 Copy No. 80 - L. R. Parker, Investigator, Research Project SR-92 Copy No. 81 - George Sachs, Investigator, Research Project SR-99 Copy No. 82 - C. E. Sims, Investigator, Research Project SR-87 Copy No. 83 - C. B. Voldrich, Investigator, Research Project SR-100 Copy No. 84 - Clarence Altenburger, Great Lakes Steel Company Copy No. 85 - A. B. Bagsar, Sun Oil Company Copy No. 86 - E. L. Cochrane, Massachusetts Institute of Technology Copy No. 87 - George Ellinger, National Bureau of Standards Copy No. 88 - M. Gensamer, Carnegie-Illinois Steel Company Copy No. 89 - S. L. Hoyt, Battelle Memorial Institute Copy No. 90 - Bruce Johnston, Lehigh University Copy No. 91 - N. M. Newmark, University of Illinois Copy No. 92 - L. J. Rohl, Carnegie-Illinois Steel Company

Copy No. 93 - W. P. Roop, Division of Engineering, Swarthmore College Copy Nos. 94 thru 118 - I. G. Slater, British Admiralty Delegation Copy No. 119 - Carl A. Zapffe, Carl Á. Zapffe Laboratories Copy No. 120 - Transportation Corps Board, Brooklyn, N. Y. Copy Nos. 121 thru 125 - Library of Congress via Bureau of Ships, Code 330c Copy No. 126 - File Copy, Committee on Ship Construction Copy No. 127 - NACA, Attn: Materials Research Coordination Copy No. 128 -Copy No. 129 -Copy No. 130 - Cheir. Bro. Ydo+ reaches Macy rept. aller & J. Meberlo, 7/15/48 Copy No. 131 - N.W. Morgan Toble Tods "14/49 Copy No. 132 - Reas allon The C. " Repleated 2/4/52 Copy No. 133 - Core Institute of Section of clino 9/24/48 Copy No. 134 -Copy No. 135 - C. Robert Siece, CSS Stirlug Copy No. 136 - J.F. MILL AN - Caterpillar Tractor Co. 11-24-52 Copy No. 137 -Copy No. 138 -Copy No. 139 -Copy No. 140 -Copy No. 141 -Copy No. 142 -Copy No, 143 -Copy No, 144 -Copy No. 145 -Copy No. 146 - . Copy No. 147 -Copy No. 148 -Copy No. 149 -Copy No: 150 - E.P. Rever Juin. J. md. 1719/49

Ma S- MAC (Lebrary) 8/10/56 - 1 Copy Man A. C. Mackie, Bydney, nova Scatia - 1 corey - 9/25/5%

(Copies 128 thru 150 - Bureau of Ships

Total No. of Copies - 150)

 Final Report

Bureau of Ships, Navy Department Contract NObs-31218

FATIGUE TEST OF SHIP WELDS

31 August 1945 to 31 August 1947

by

STAN STON

· . . .

S. C. Hollister J. Garcia T. R. Cuykendall

Cornell University College of Engineering Ithaca, New York

August 1947

Table of Contents

.

lan ar

ν.

20

. . .•

	Page
Abstract	
I - Introduction	l
II - Description of Specimens Investigated	3
III - Analysis of Test Results	5
IV ~ Conclusions	15
V - Recommendations for Future Studies	19
Acknowledgements	26
References	27
Appendix A - Characteristics of Steels	al
Appendix B - Construction of Specimens with Weldment	bl
Appendix C - Fabrication of Specimens with Un-reinforced Holes	cl
Appendix D - Test Procedure and Stress Determination	dl .
Appendix E - Hardness Survey	el.
Appendix F - The Application of Load to Specimen AE - 3	fl
Appendix G - Observations Concerning the Construction of Individual Welded Specimens	gl
Appendix H - Description of Fatigue Fractures	hl
	1 (1) (1) (1)
	,

: •

10 A. A.

· · · ·

List of Illustrations and Tables

Table I -	- Summary of Test Results - Longitudinal Welds, 0 - 30,000 psi.	28
Table II	- Summary of Test Results - Longitudinal Velds, 0 - 20,000 psi.	2 9
Table III ·	- Summary of Test Results - Fatigue Control Specimens	29
Table IV ·	- Summary of Test Results - Reinforced Openings	29
Table V	- Summary of Test Results - Unreinforced Openings	30
Table VI	- Details for the Fabrication and Finish of Holes	31
Fig. 1 -	Dimensions for 16 $1/2$ " and 11 $1/2$ " specimens with Longitudinal Weld	32
Fig. 2 -	Dimensions 16 1/2" Specimens with Central Openings	33
Fig. 3 -	Dimensions of Specimens with Reinforcement of Central Opening	34
Fig. 4 😐	Dimensions of Fatigue Control Specimens	35
Fig. 5 - to Fig. 7	Location of Fatigue Fractures - Specimens with Longitudinal Welds	36 to 38
Fig. 8 -	Location of Fatigue Fractures - Reinforced Central Opening	39
Fig. 9 - to	Location of Fatigue Fractures - Unreinforced Central Opening	40 to
Fig, 20	n a 1947 gan nan' ary aona 2017 amin' ao amin' amin	51
Fig. 21 -	Hardness Survey, Specimen FD - 3	52
Fig. 22 -	Photomicrographs	53
Fig. 23 - to Fig. 27	Photographs of Typical Longitudinal Weld Surfaces and Radiographs	54 to 58
Fig. 28 - to Fig. 34	Photographs of Fatigue Fractures - Unreinforced Central Openings	59 to 64
Fig. 35 - to Fig. 39	Photographs of Fatigue Fracture Surfaces - Longitudinal Welds	65 to 67
Fig. 40 -	Symmetrical Pattern of Radial "Lines" Caused by Flame Cutting	68
Fig. 41 -	End Connection Detail	69

ą,

Page

ABSTRACT

This report summarizes the results of an investigation of the relative fatigue behavior of plates with (a) longitudinal ship welds, (b) reinforced and unreinforced flame cut openings, and (c) flame cut edges. The specimens, of the order of 12 to 17 inches wide and 7 feet long, were constructed from 3/4" plate of semi-killed shipbuilding steel and were subjected to zero-to-tension loading in especially built fatigue testing machines. The stress range generally was 0 - 30,000 psi tension.

Specimens with longitudinal welds (total =25) were made with either one, two or three passes on each side, and the weld surface was either as welded, or ground flush with the plate.

Reinforced holes (total of 4), had a collar insert of dimensions such that the net cross-sectional area across the test piece was equivalent to that of the plate before cutting the opening. The inserts had either (a) a fillet weld on each face, or (b) a full penetration weld.

Unreinforced, circular $(4 \ 1/4"$ dia.) holes (total of 19) were (a) flame cut either by hand or by machine, or (b) bored on a vertical mill. The surfaces of the holes were (a) as cut, (b) ground smooth, or (c) heat treated.

Fatigue control specimens were flat plates of tensile-coupon shape with flame cut edges. It is concluded that for a stress range of approximately zeroto-30,000 psi tension the characteristics of the flame cut edge were not significant in determining fatigue life within 500,000 cycles of stress.

In comparison to the control specimens, longitudinal welds showed a greatly reduced fatigue life. All fatigue fractures started in the weld metal itself, usually in regions of porosity, deep surface ripples, poor root fusion, etc. Improved fatigue life for specimens with ground weld surfaces indicates that surface ripples, folds, or pits are incipient points of fatigue failure. The change in width from 12" to 16" is not believed to be significant.

All specimens with reinforced openings had a very short fatigue life (less than 30,000 cycles).

Unreinforced, as cut, openings had a greater fatigue life than the reinforced openings. Treatment of the surface by grinding or by heat treatment markedly increased the fatigue life.

الا المعروم ولا يعان المعروم ولا يعان المعروم ولا المعروم والمعروم والمعروم والمعروم والمعروم والمعروم والمعروم المعروم والمعروم والم المعروم والمعروم والم المعروم والمعروم والم

I. INTRODUCTION

This report describes an investigation of the relative fatigue behavior, under zero-to-tension loads, of certain welded structures having residual stresses of the nature found in welded ships. The limited knowledge of the effect of these factors in producing early fatigue fracture, and the occurrence in many ships of structural fractures after short periods of service, led to the establishment of a subcommittee of the War Metallurgy Committee to formulate a program for this study of fatigue characteristics of ship welds.

Under OSRD Contract OEMsr-1382, Cornell University was authorized to undertake the investigation of "Fatigue Tests of Ship Welds" known as Project NRC-89. Subsequently, the work was carried on under the auspices of the U. S. Navy under Contract NObs-31218. Technical advice and assistance was given by a Project Advisory Committee, at first under the War Metallurgy Committee and later under the Committee on Ship Construction of the National Research Council.

This report contains, in addition to the results of recent studies, a comprehensive review of all the studies on fatigue behavior made at Cornell , for the above contracts. For specific details, appropriate reference is made to earlier reports.

的过去式和过去分词起来,她们也能是让人感到了,我们也不知道。 Specimens with significant geometrical variations were fatigue tested an an an an Arthread an Art generally under a nominal stress range of 0 - 30,000 psi tension; a few specimens and the second sec were tested at 0 - 20,000 psi tension. It would have been desirable to employ and the second second a reversed range of 20,000 psi. Since the specimens were full scale models, 化化学学家 化乙基苯基乙基乙基乙基乙基 the application of a compressive force was out of question for reasons of bending or buckling. The "2/3 rule," which states that a stress range of either 0 and a setting of all and 30,000 psi tension or # 20,000 psi produces equivalent results, was suggested as and the second a justification of the stress range employed. It was recognized that at stress

raiser points the large upper limit stress would produce plastic flow affecting the established elastic relationship upon which the rule is based. However, it was finally agreed that "fatigue tests on a cycle of 0 to tension would produce the same segregation of desirable and undesirable designs as obtained when testing specimens under loads alternating from tension to compression." 1.1

The type of electrode for all specimens and the stress range selected for the repsective test groups were held constant throughout the entire investiand story gation. All specimens were made of 3/4" steel plates - semi-killed shipbuilding

steel of ABS quality.

1.1

The investigation was divided into the following three major phases with all specimens subjected to a cyclic tensile stress.

1. small control specimens with machine flame cut edges.

statu i shaa ya i s

2. Plates with longitudinal welds (stressed in the direction of the S. Biller

weld) to study comparative fatigue behavior for such variables as: er al station g date d

ground and unground welds, various number of weld passes $(1 \text{ to } 3)^*$ and the second second

variation in width of the specimens (11 1/2" vs, 16 1/2"), two heats N. 1991, N. 1982, 19

ing a second of the second second

of the same type of steel.

a the manufactor a Brazilian that graduate as the Andrew Constant 3. Plates with central openings having two main geometrical conditions in

order to note their relative efficiency in fatigue. and the angle to be the second of the second state of the second s

a - Reinforced rectangular holes - collar insert (welded) to produce ne stange und beige and a die Official with the search of the a net cross-sectional area (across the test piece) equivalent to 夏福县主义的 建铁铁铁铁铁 医马克兰状腺 不能认识 的第三人称单数形式 the original net section before the introduction of the opening,

and the second state of the second The inserts were secured either with (1) fillet weld, symmetrically การ พระการสาราวมาริกษณฑิตรวม การการสรรวจสรีมารถกษณฑิติการกรุณชิติการกรุณชิติการกับเพื่อสารได้การก็ก

placed on each side of the plate, and (2) a full penetration weld. 化化物 医乳液 医胸膜下的 建油油加工 网络潜艇动动员 b - Unreinforced circular holes - in which further sub-divisions of hole · 此后,这个人的意义是不是不是不是不是

preparation were studied such as: bored, flame cut by machine or en al de la companya by hand, and the removal (grinding) of the flame cut surface in the

"Throughout this report the number given as "number of weld passes" is the number of passes made on each side of the symmetrical V-butt weld.

flame cut holes.

II. DESCRIPTION OF SPECIMENS INVESTIGATED

The specimens investigated were of three general types with various subdivisions as to geometric conditions and physical preparations as described below. All test pieces were constructed from 3/4" thick semi-killed steel of ABS quality³ of two heats - identified as "A" steel and Project Steel (SR-89), respectively. The methods employed in the construction of the various specimens is given in previous reports and in Appendices B and C.

1. Longitudinal Weld

Each specimen was formed from two plates (length = 7:11") of equal width joined by a symmetrical "Double-V butt" weld for their entire length. The use of two different widths of individual plates produced specimens with 11 1/2" or 16 1/2" widths in the test length. The procedure for holding the plates during welding, type of welding electrode, current, etc., are all described in Appendix B, "Construction of "pecimens with Weldment".

1.1.1

a. Specimens with 11 1/2" Widths (Fig. 1)

These specimens, twenty - two in number, had either one, two or three weld passes on each side of the plates. Six of them with either one or with two weld passes on each side, had the weldment ground flush with the surface of the plates.

b. Specimens with 16 1/2" Midths (Fig. 1)

Three specimens of this width, with three weld passes on each side of the plates were made. No treatment was applied to

3 - Appendix A, Characteristics of Steels

- 3 -

the weld surface of this group.

2. Center Openings of Various Geometries

These specimens were made from $24" \ge 7'11" \ge 3/4"$ plates. The central geometries were symmetrically located at the intersection of the transverse and longitudinal center lines of the specimen, (17" wide in test length).

a. Unreinforced Holes (Fig. 2)

The $4 \ 1/4$ " dia. holes in the nineteen specimens studied were constructed by several methods (bored, manually flame cut, and machine flame cut). Similar openings were given different edge preparations (hand flame cut and ground, machine flame cut and ground, and machine flame cut and heat treated). The procedure for the construction of these holes is given in Appendix C "Fabrication of Specimens with Holes."

b. <u>Reinforced Holes (Fig. 3)</u>

Four specimens of this type possessed a rectangular collar or ring with rounded corners symmetrically welded at the intersection of the plate's center lines. A description of the method of construction of these specimens has been given previously.*

2 Stroight Construct the $Pl_{1} = 0 + ml_{1}$ (D)

3. Straight Specimens with Flame Cut Edges (Fig. 4)

The side edges of the four small specimens (2" width) were machine

flame cut. No other treatment was given to the edges.

a and the second data was a state of the second second second second second second second second second second

Reference 1, pages 11 - 13

III. ANALYSIS OF TEST RESULTS

The test results for each class of specimens are summarized in five appropriate Tables, numbers I - V inc. An explanation of symbols will be found adjacent to Table I. Pertinent information concerning location of cracks, etc. are given in the tables.

The stress ranges employed, where applicable, are defined as follows: Average Stress Range: Average of stress values computed from strain measurements at all gage points.

Critical Stress Range: The stress computed from strain measurements at that gage length of the specimen for which the strain was greatest.

Local Stress Range: Average of stress values computed from strain measurements at those gage points nearest fatigue crack, and on the same face of the specimen on which the crack appears.

All specimens were radiographed after testing; cracks so detected cannot be assigned a value for "cycles-to-fracture".

The surfaces of fatigue cracks were made available for examination by cutting out a small "coupon" of material containing the crack, and pulling the coupon to fracture in an ordinary testing machine. During this process, a few surface cracks (identified by the suffix "T") opened up which were too small to detect by the oil-light technique during the fatigue test, and were not visible in the radiograph.

Photographs of the surfaces of the cracks, radiographs, and other graphic information for the majority of the specimens are given in previous reports.^{1,2} Illustrations shown in this report are for specimens recently tested.

1,2 See References.

- 6 -

No significant fractures occurred in that portion of the metal surface which was typical of machine flame cutting. The two cracks, which did appear, formed at geometrical discontinuities -- one in a deep flame cut notch, the other at a "dimple" on the surface of the plate. Thus, for both the high and low stress ranges employed, the metal appears to withstand satisfactorily cyclic loading of the nature investigated. Unfortunately, time did not permit subjecting the last two specimens to a longer cyclic test until fracture did develop, and thus to note the relative fatigue behaviour. Specimens with Longitudinal Welds 2. 3 C. S. H. H. 165 The location and illustration of fractures not shown previously 1.171 are shown in Figs. 5-7 inc., Figs. 23-27 inc., Figs. 35-39 inc. a. Stress Range of 0 -30,000 psi. tension (Table 1) The following deductions were arrived at principally from previous nationia dileve en concer study, since only one additional specimen (EE-3) was added to this the state of the state of the second state of the second state of the second state of the second state of the s Mensioner fan an train sint ker group since the last report. an the construction at which (1) Origin of Cracks A study of the number of cracks vs. geometric origin (inside or surface of weld, face of specimen--front or back, and in which general region or the test length--upper, middle or lower third) does not indicate any one outstanding source of weakness in fatigue. Fractures started at regions of porosity in the weld, of poor root fusion, and at deep ripples in the weld surface. This is as one would expect since these local weld

flaws accentuate the stress state.

With the exception of one specimen, those with ground weld surfaces, (types AB and AD) had a greater fatigue life than those of the untreated groups (AE, DE, and EE). Additional studies would be desirable to determine the extent of the improvement to be expected by the removal of one source of incipient failure, i.e. deep weld ripples.

(2) <u>Variation in Weld Passes</u>

A comparison of the fatigue life for specimens constructed with one, two and three weld passes cannot be made satisfactorily because of the several other variables which were unavoidably present. In the two pass group, AA series, the plates warped and tended to close the gap during welding, making it difficult to secure a good weld. A different method of restraint was employed for the three pass group, see Appendix B. The AB and AD series had poor root fusion. Increased experience with the E6010 electrode resulted in smoother weld surfaces for the one and three pass groups than for the two pass groups (the first type constructed). Accordingly, although the two pass group is found to show considerably lower fatigue life (see Table I) than either the one or the three pass groups, the lower fatigue life is not believed to be related principally to the number of passes.

The results given in Table II for specimens AA-6, AE-4 and DE-3, could be interpreted to indicate a relationship between fatigue life and number of weld passes. These specimens were constructed in identical fashion except for the number of weld passes. However, the fact that the two pass specimen, AA-6,

- 7 -

fractured at the lowest number of cycles for any of the three specimens may well be quite accidental; many more tests would be required to establish the effect of a variation in number of weld passes.

b. Stress Range of 0 - 20,000 psi. tension (Table II)

Three specimens were tested at the above stress range; the fourth one at a stress-range of 0-17,300 psi. tension after it had experienced a certain amount of over-load.

For comparative purposes, the 3 - pass specimens AE-4 $(11\frac{1}{2}")$ and DE-3 $(16\frac{1}{2}")$ may be grouped, since the fatigue behaviour of the longitudinal weld was found in earlier tests to be independent of specimen width for the two widths tested $(11\frac{1}{2}"$ vs. $16\frac{1}{2}")$. The third specimen of the 3-pass type, AE-3 was initially overstressed,* and then cyclically loaded below the nominal stress range of 0 - 20,000 psi. Since under such loading conditions the residual stress pattern would be different and less severe than the existing stress state in the two corresponding specimens, a true comparison with the former two specimens cannot be made.

Of all the longitudinal welded specimens investigated, the three specimens AE-3, AE-4 and DE-3, experienced the longest cyclic service without significant fractures--DE-3 had a small arrested crack. Therefore, the endurance limit for this particular 3-pass type of weld lies in the approximate region of the stress ranges employed.

* Appendix F

- 8 -

It is interesting to note that the only visible crack among the lower stressed test pieces formed in the 2-pass specimen (AA-6). It seems advisable to investigate further the 2-pass type at a stress range of 0 - 20,000 psi tension in order to determine if this indication of less satisfactory service would become a definite trend.

3. Specimens with Openings

(a) Un-reinforced holes

and and set of the set of

The fatigue results of all specimens with unreinforced openings of $4\frac{1}{4}$ inch diameter are listed in Table V. Obviously, all fractures occurred on or close to the transverse center line of the specimen; the exact location and details of the fractures for specimens not previously reported are shown in Figs. 9 to 20, inc., and certain pertinent and typical fractures are shown by photographs Figs. 28 to 34, inc.

With the exception of the FM group, the fatigue life of the specimens in the respective groups are satisfyingly consistent.

A relative study of the FA (hand flame cut) and FD (machine flame cut) groups proves the superiority of the latter; evidently the more irregular surface geometry of the hand flame cut hole, as compared to the machine flame cut surface, markedly lowers the fatigue life of such openings. The reader may gain some idea of the characteristics of these surfaces by comparing Figs. 28 and 29 with Figs. 31 and 32.

A comparison of the fatigue behaviour of the specimens with ground surfaces with those having unground surfaces of the flame cut hole illustrates the harmful effect of the as-cut surface for

- 9 -

both the machine and hand flame cut groups. It is interesting to note that removal by shallow grinding of the rough metal surface in both the hand and machine flame cut groups (FB and FE respectively) appears to produce for all practical purposes equivalent life in the two cases. Although only one specimen of the ground, machine flame cut hole (FE) was tested, this above result is in general agreement with the results of studies of flame cut surfaces made elsewhere.⁵ The greater depth of heat affected metal (because of longer cutting time, ref. 5) in the hand flame cut group would appear, from the results hereip, to be of much less significance than the change in surface geometry.

However, there are factors other than surface geometry which appear to be of considerable significance in relation to the fatigue life under the present test conditions. The hardness of the metal increases very rapidly as the flame cut surface is approached; (Appendix E and reference 5); grinding, by removing a portion of the heat affected metal, results in lower hardness values for the surface of the hole. It is known (see Page 228-s, reference 5) that the flame cut edge is subjected to residual stress; perhaps this stress may be of the order of the yield point of the material. With these factors in mind it is interesting to examine the following results. The heat treatment applied to the flame cut holes (FF specimens, Appendix C) definitely decreased the hardness* of the metal adjacent to the hole, and significantly increased their fatigue life as compared to the untreated FD group. Furthermore, these heat treated holes produce. results which compare favorably to the FB group (hand flame cut and ground).

- ⁵ See Reference
- * Appendix E when the best and a final strength outstanding the

- 10 -

Since groups FD and FF were prepared in identical manner, (machine flame cut), the surface characteristics of the holes were similar, see Fig. 31-33, and hence the results obtained are independent of this factor. Unfortunately, neither the magnitude of the initial residual stresses nor the extent to which they are reduced by the heat treatment is known. Microscopic examination (see Figure 22, Appendix H) shows that some decarburization has taken place in the heat treated specimen, but that otherwise the structure of metal is very similar to that in the other groups. Hence it may possibly be that the change in fatigue life observed may be caused to a considerable extent by a relief of high residual stress and thus modification of end points of the stress range. Some knowledge of the fatigue characteristics for stress ranges with upper limit at yield point, for specimens of different hardness, would be of value in this connection.

The FM specimens (machine bored with no heat input) were selected as the group to possess the best fatigue behavior, and thus represents the extreme case for comparison with the other types of hole preparation; it was presumed that these specimens would produce the most consistent fatigue values. However, the spread of fatigue life for the FM group is both unsatisfactory and puzzling. The results for the FA and FB specimens appear to eliminate differences in the inherent properties of the two steels as a cause for large spread between FM-1 and FM-3. Extensive analysis was unsuccessful in establishing a major cause for the wide discrepancies among the fatigue values of the FM specimens.

3.4.

Therefore, additional specimens of the FM type must be tested to establish definitely the fatigue life for this type of edge preparation.

In the majority of cases the initial fatigue crack, after forming at one edge of the hole, propagated across the inside surface of the opening to the opposite face of the specimen. However, the different preparations of the openings affected the rate at which this inside fracture spread. For all holes in the as-cut state (heat treated and untreated) the rate of propogation was rapid. While the removal of the flame cut surface decreased the speed with which the fracture spread, the slowest propogation was experienced by the machine bored holes (no heat input). Since the surface finishes of the ground and bored openings were identical for all practical purposes, the difference in propogation can only be explained by the possible existence of residual thermal stresses, and/or metallurgical changes in the metal, immediately adjacent to inside surface in the group with the ground hole.

The geometrical location of the initial stage of the first fracture formation at the edges of the hole (see Table V) indicates a random origin with respect to the position assumed by the specimen in the fatigue machine. However, the initial formation of the first fatigue crack in each specimen reveals that the majority of the fractures (9 vs. 3) started at one of the two edges of the hole located opposite to the face of the plate from which the flame cutting was conducted.

- 12 -

To determine if any characteristic difference existed along the treated surface of the hole from one face to the other of the plate, a section of metal adjacent to the crack was removed from six specimens, and a hardness survey was conducted across that face of the sectioned surface immediately adjacent to the crack. See Appendix E. The hardness traverse, which especially explored that area near and immediately adjoining the flame cut surface, indicated that a relatively greater metal hardness existed in that region adjacent to that surface from which the hole was cut as compared to the corresponding local region removed from the torch. Specimen FD-1 (machine flame cut) was the only exception, since in this case the hardness was approximately equivalent across the depth of the plate. Specimens FE-1 (machine flame cut and ground) and FF-1 (machine flame cut and heat treated) also possessed this difference in hardness along the treated inside edge from one face of the plate to the other. Therefore, it is apparent that the initial crack for the flame cut holes generally started on the softer edge of the flame cut surface, - i.e. that face removed from the flame cutting torch. No visible difference in roughness could be detected in the surface of the hole adjacent to either face of the plate.

b Reinforced Holes

As can be inferred from the data in Table IV, the fatigue strength of the four specimens with reinforced openings is very greatly reduced from that of the parent plate, and compares unfavorably to the unreinforced hole with a ground or machined

- 13 -

surface. Specimen B-3 (Fig. 8) verified the former results². It is believed that the difference between the three specimens of B group is characteristic of the statistical spread to be expected for specimens in which the fillet geometry significantly affects fatigue behavior.

The one specimen of C group, different as to the type of fillet (full penetration) but similar to the B group with respect to the geometry of the reinforcement, tends to verify the fatigue results of the B specimens. However, further study with this full penetration fillet for the collar insert would be of value, because this type eliminates the gap, and the dangerous stressraiser associated therewith at the underside of the weld, as always created by the fillets of the B type specimen. Such critical notch-like effects tend to cloud a study of the geometrical effects as formed by this particular reinforcement.

Because of the similar location of the cracks, and the direction and rapid rate of the fatigue fracture propagation in these four specimens, it is apparent that a severe stress concentration occurs at the rounded corners of the reinformement where the local geometrical character of the ring forms a detrimental, threedimensional state of stress. Since the excessive stiffness of the ring does not permit a deformation sufficient to distribute the stress over a large region, the study of special treatments is required to arrive at that design of reinforcement which does not offer large local restraining forces.

2 See Reference

1.1

e an an the

- 14 -

IV. CONCLUSIONS

The conclusions set forth below must be considered somewhat tentative in view of the relatively few numbers of specimens that have been studied.

The investigators have taken into consideration various factors in the construction and test of the specimens which it is believed have a significant effect on the fatigue life; these considerations are reflected in certain of the conclusions.

Fatigue Control Specimens

1. The presence of notches or other forms of stress-raiser appears, for the high range of stress cycle applied, to be the chief factor in determining fatigue behavior within a life of 500,000 cycles. It is interesting that the characteristics of the "good" machine flame cut edge seem not to be significant in determining the fatigue life within approximately 500,000 cycles.

Longitudinal Welds

- 2. In comparison to the control specimens subjected to high stress ranges, high quality longitudinal welds (comparable with the AE, DE, EE series; and ignoring the AA series) at a nominal stress range of 0-30,000 psi. had a greatly reduced fatigue life, probably not over one-third as long; and at 0-20,000 psi. had an equivalent or better cyclic service. This conclusion applies especially to specimens in which the flame cut edges are lightly ground.
- 3. For stress-ranges of zero to tension, a decrease of the upper limit increases fatigue life.
- 4. In specimens with longitudinal welds, all fatigue fractures start in the weld metal itself and not in the parent material adjacent to the weld.

Starting points are regions of high porosity, deep ripples, poor root fusion, etc. In some cases, fracture does not start at points of poor root fusion, as one might expect, (See Fig. 46-54 of reference #2).

- 5. For the high and low stress ranges employed in these studies, stress-raisers in the form of surface folds or pin-holes in the weld metal are incipient points of fatigue failures.
- 6. The back-step method of welding, by insuring good fusion when the one bead joins the one previously placed, reduces the possibility of fatigue fracture at these points. This conclusion is based on the results obtained for only one "continuously" welded specimen; the first one constructed.
- 7. It has been previously concluded that the number of weld passes (one, two or three each side) has no significant effect upon endurance life. Although the result of the test on one specimen, AA-6, recently tested, see Table II, is inconsistent with the above conclusion, it is believed many more tests would be necessary to determine if a relationship between weld passes and endurance life truly exists.
- 8. The increase in width of specimen from $ll_{\overline{z}}^{1}$ to $l6\frac{1}{\overline{z}}$ makes no difference in the fatigue behavior of longitudinal welds in tension.
- 9. In certain cases, small (¹/₄" to ¹/₂") fractures occur within the weld in such a manner or in a location such that the cracks become arrested before they extend into the parent metal. The reason for this is not clear. A crack which has extended into the original plate metal has in no case become arrested.

Openings - Reinforced

energy for the state of the

10. For members with discontinuity in cross-section, i.e. welded reinforcing ring at edge of hole, it appears that such forms of reinforcement need special treatment to prevent early fatigue failure.

•.1

- 16 -

- 11. Reinforcements of the type employed in this study, in which the net crosssectional area is made equivalent to the main plate, prove to be detrimental rather than beneficial because of the relatively rigid insert.
- 12. The insertion of a "rigid" reinforcement in a flame cut hole is not as efficient as grinding or heat treating the inside surface of the hole as a means of increasing fatigue life.

Openings - Un-reinforced

- 13. Early fatigue fracture occurs in the flame cut surface of the hand and machine f ame cut holes---machine flame cutting is slightly better.
- 14. The degree of surface roughness of the cut edge, such as the inside surface of a hole, is one significant factor in creating early fatigue failure. (See #15, 16, below).
- 15. Removal (grinding) of the irregular flame cut surface in both the machine and hand flame cut holes greatly increases their fatigue life--grinding creates almost equal fatigue life for both cases.
- 16. Heat treatment, i.e. flame softening, of a machine flame cut hole reduces, but not to that of the parent plate, the hardness of the flame cut surface and increases its fatigue life to nearly that of the ground surface.
- 17. For all practical purposes, the fatigue life of the heat treated machine flame cut openings and the ground flame cut holes are equivalent.
- 18. Rapid propagation of fatigue fractures occurs in the hardened metal surface of the hole in both the heat treated and untreated states; slower propagation occurs in ground or bored surfaces.
- 19. Flame cutting through a steel plate causes a gradient of hardness across the flame cut surface, with the harder metal adjacent to the face from which the cutting was done.

- 17 -

- 18 -

General

- 20. From the results of the tests on specimens with un-reinforced holes, it is concluded that for practical purposes the fatigue behavior is independent of the two steels used (Type A and Project Steel SR-89). These steels were both semi-killed shipbuilding steel of ABS quality, but were rolled in two separate heats.
- 21. Premature fatigue failure in the end connections of longitudinal weld specimens, where "cover plates" or "doublers" are employed to increase the thickness of the metal, may be eliminated by the combination of the
 - following factors:

See Figure 41

- a. The boundary of the cover plate, where the stress flows into the main plate, approximates one and one-half periods of a sine wave.
- b. The fillet weld between the cover plate boundary and the main plate is ground to a smooth contour to minimize the stress raisers present in this region.
 - and the second second second with the

11

- where ϕ_{i} is the state of the first state of the state of the state of the f_{i} -state S^{2} .
 - and setting a constrained with the set of the set of the set of the set of the set
 - [10] A second state of the second state of
- la construction de la constructión de la la constructión de la constructión de la constructión de la constructi

an a she a maayaa a a ay a ay aa ahaa ay faa aaxay ay a maa waxaa

.....

V. RECOMMENDATIONS FOR FUTURE STUDIES

Inasmuch as the investigation reported herein has of necessity been of a limited scope, it seems appropriate to set forth, from a broader point of view, studies of fatigue behavior of additional types of structures, the results of which may not only be of value to the design engineer, but may add to our basic knowledge of fatigue phenomena.

A. Fatigue Control Specimens

In order to segregate the effects of different residual stress states caused by various edge preparations from the effects of detrimental stress-raisers caused by geometrical factors, it is believed desirable to investigate additional tensile control specimens (Fig. 4; probably wider than 2") under the several conditions noted below.

1. Flame cut by hand

2. Machine Flame Cut

.

(b) flame cut edges lightly ground.

(c) flame cut edges heat treated.

(d) flame cut edges peened.

(a)* as cut.

3. Sheared edges.

4. Variation in width for certain of above.

These specimens may be tested at the following stress ranges:

- 1. 0-30,000 psi. tension as done in the present study.
- From the results of (1) above, certain types may be tested under stress ranges in which the upper limit is decreased in magnitude (0-25,000 psi. tension, 0-20,000 psi. tension, etc.).

*Conditions which have been studied in this investigation but which require further verification.

- 3. Likewise, the lower limit may be varied while the upper limit is held at 30,000 psi.
- B. Longitudinal Welded Specimens

A pertinent consideration in studies of fatigue life of a weldment is the nagnitude assumed by the residual stress in the wold once cyclic loading is applied. Different initial loads will definitely produce different magnitudes of stress relief in the welds and correspondingly affect cyclic performance.

Since a state of tensile residual stress of yield point magnitude exists in the longitudinal direction of a weld pass, the first application of external tensile force to the member produces a certain amount of local yielding of the weld metal and adjacent heat affected metal. As a result of this plastic flow, the internal stress state is reduced by the amount of applied stress upon the total release of the external load. Yet, upon the second cycle of load, the internal stress once again assumes a value of yield point magnitude. Thus, for an external load of zero to tension, the weld and associate metal is stressed from a tension to yield point stress.

This situation where the upper limit of the stress range is always at yield point stress is an interesting one to explore. From an elementary point of view, it should be possible to apply to the specimen load ranges of different end points but which produce exactly the same stress range in the weld metal. For example, if a residual stress of 50,000 psi. tension is assumed in the weld, an applied stress range of 0-20,000 psi. tension will create a stress range of 30,000 psi. to 50,000 psi. tension in the weld. However, the same stress limits in the weld may result from an applied stress range of 10,000 psi to 30,000 psi tension. The results of a few such tests may give more information on the effect of weld stress on fatigue life.

It is expected that the stress ranges proposed below would be modified by the results of the initial results.

1. <u>O-Tension</u>

Increase the upper limit of the stress range from 10,000 psi in 5,000 psi steps until a final stress range of 0-30,000 psi is reached.

2. Tension - Maximum

Maintain the upper limit at a maximum value of 30,000 psi and set the lower limit at various magnitudes (5,000, 10,000 psi.,

etc.) for each of several stress ranges.

In addition to studies of longitudinal welds in the as-welded condition, other variables may be introduced, such as

(a) weld surface shot-peened

(b) specimon given low temperature stress-relief

(c) maintain elevated interpass temperatures

(d) weld surface ground smooth

It may be that grinding the weld surface produces greater increase in fatigue life than is demonstrated by the studies reported herein, since certain of the specimens tested had abnormal weld flaws which likely contributed to early fracture. Hence it is considered desirable to test a few additional specimens of type "d", above.

C. Backstep Welding

In one specimen constructed by the "continuous" method of laying down weld beads, all fractures started in ripples where consecutive beads joined one another. It is not clear if such regions are necessarily places of inherent weakness in fatigue. Hence it may be desirable to test additional 3-pass specimens constructed by each of the two techniques.

D. Specimens with Openings

When structural members in which openings have been cut are subjected to cyclic stress, an important consideration involves means of preventing or minimizing early fatigue fractures which are initiated in the weakened region of the structural member. In consideration of the magnification of stress created by the geometrical form of the opening, common design practice has dictated the use of one of several types of reinforcement. On the other hand, it is entirely possible that only an application of a simple edge preparation to the inside surface of a flame cut opening may be sufficient to produce satisfactory fatigue life. Therefore, the fatigue performance of the reinforcements versus the edge treated hole would be of interest.

11. Reinforced at the control constant and a second of the

In order to compare the efficiency of various types of reinforcing inserts, it is desirable that fatigue tests be carried out at 0-30,000 psi tension, since a stress range of this magnitude explores regions of major geometrical weakness with their various inherent residual stress states, and thus provides a basis for further studies.

(a) <u>Ring Insert</u> - A type of reinforcement identified as Group C in this investigation. In this case the fillet around the ring and on both sides of the specimen was designed to have full penetration through the plate in order to avoid the

- 22 -

notch-like effect inherent in the fillet weld of Specimens B of this report.

- 23 -

Since only one specimen with full penetration welds was tested it may be desirable to test additional specimens in order to determine if the fatigue life of this type is relatively short compared to other methods of reinforcement.

(b) <u>Doublers</u> - Secondary plates are symmetrically mounted on both faces of the plate with the hole in order to reinforce the opening. A heavy weld bead is required on the periphery of the doubler to transmit stress; a light weld on the inside of the hole is adequate to seal the contact surfaces of the doublers and the main plate.

(1) <u>Round</u>

(2) <u>Diamond</u> - "Rhombus" with the major diagonal coinciding with the direction of loading or a "Square" in which one diagonal is in the direction of pull. Rounded points on the diamond form an interesting variation. Doublers may be studied in which the outer, heavy weld has been treated as follows: (1) in the as-welded condition,
(2) ground smooth, (3) shot peened, (4) annealed.

计算法 法保护保险 化合金

The grinding forms a smooth surface transition from plate to doubler; the latter two treatments reduce the residual stress and thereby provide means for investigating its importance in fatigue life. Although it is believed that the doubler reinforcement will minimize or even prevent fatigue failure at the hole, the rigidity of the ring doubler plus the abrupt change of section which introduces a severe 3-dimensional stress state may well create a fatigue fracture in the region where the periphery of the ring intersects the axis of pull. A solution to this may be the diamond shaped doubler which is known to possess an efficient stress transfer distribution--here the absorption of stress from the parent plate to the doubler is more uniform. Although an abrupt change of section exists at the peaks of the doubler, the local stress-raiser may be sufficiently low to reduce the tendency for failure at this point. Under such stress conditions it is exceedingly doubtful as to whether the initial crack will form at the peaks of the periphery or at the hole---and certainly so for the diamond in which the peaks are rounded and the weld is ground.

2. Un-reinforced

The spread of fatigue life observed for the machined bored circular openings was too great to be satisfactory. More tests of this type are desirable.

It is not believed essential to conduct more tests of unreinforced flame cut holes since the information at hand will serve for a comparison with various types of reinforcements.

- 24 -

- 25 -

Explanation of Symbols used in Table I and II

WH		-	Width of specimen in inches
Р		-	Number of weld passes each side
AW		-	Weld surfaces in the as-welded condition
G		-	Weld surfaces ground smooth and flush with surfaces of specimen
Restrain	nt I	-	No clamps, weld passes on alternate sides
Restrain	nt II	-	Beads placed on alternate sides
Restrai	nt III		Clamped to "hold-down" table, see Text, Section III
S		-	Crack started at surface
I		1 994	Crack started iniste metal
v		-	Crack detected visually
x			First seen in radiograph
Т		-	Appeared when section subjected to tension
F		<u></u>	Front side of specimen, See Text
В			Back side of specimen
U		-	Upper third of test length
М		_	Middle third of test length
L		-	Lower third of test length
El			Beyond test length, top
E2			Beyond test length, bottom
* Sym sin	bol en ce the	nplc > la	yed in Tables I - V to denote specimens tested st progress report.

NOTE: All specimens were subjected to 300,000 cycles of stress unless noted otherwise under "Remarks" in Table I.

The authors wish to acknowledge the work done on this project by many individuals; in particular by Professor W. L. Malcolm, Director of the School of Civil Engineering, who contributed significantly in the development of the fatigue machines; by Professors R. T. Hinkle, J. R. Young and W. J. Purcell of the School of Mechanical Engineering who assisted in certain phases of the project, by Professors P. E. Kyle, M. S. Burton and C. R. Otto on the hardness and micro-structure studies; by Mr. David F. Powers, Chief Mechanician, and by his associates who constructed the equipment; and by Mr. M. L. Harper and Mr. T. L. Jonas, welder and assistant, who constructed the specimens.

The authors especially wish to express to Dr. Finn Jonassen, Research Coordinator, Committee on Ship Construction, their appreciation of his interest in the work and his assistance during the program.

References

- Research Project NRC 89, "Fatigue Tests of Ship Welds", OSRD No. 6544, Serial No. M-606, January, 1946.
- Research Project NRC 89, "Fatigue Tests of Ship Welds", Navy Dept., BuShips report, Serial No. SSC-7, December, 1946.
- 3. Research Project NRC 64, "Residual Stresses in Ship Welding": OSRD 3176 Serial M-190 January 1944 11 3698 11 M-266 May 1944 11 4388 Í! M-370 November 1944 11 11 4867 M-463 March 1945
- 4. Research Project SR 96, "Correlation of Laboratory Tests with Full Scale Ship Plate Fracture Tests", Navy Dept., BuShips report, Serial No. SSC - 9, March, 1947.
- 5. Journal, Welding Society of America, Supplement to Vol. 18, 217s 248s, 1939.

TABLE I

SUMMARY OF TEST RESULTS

					المحجم ا		<u></u>	45 / 25/	EU AT A	Lee	5742	0	50,00		Ê,	
SPEC	MEN	Des	CRIPT	ION	er i	WERAEE ST	NESS RAMOE	HITICAL STR	urss Rande urrequirer	CONTR LINIT	COS PLANE	CYCLES TO FRILURE	No.	(R iam	v"	REMARKS
AA-I	IIZWH	LONG	WELD	3PAW	I	+350	+26800	++00	+30400	+1600	30600	82500	1-V	S	BU	WELD BEADS PLACED IN "CONTINUOUS"
					1			1	•	+ 450	28900	12000	2-V	5	BL	SEQUENCE - ALL JUBSEQUENT
								i		+ +50	25100	95000	3-V	5	FU	SPECIMENS WERE "BACK-STEP" WELDED.
							1			+2300	29000	95000	4-V	5	FM	STOPPED AT 95360 - GRIP FAILURE
AA-2	IIżWH	LONG	WELD	2PAW	I	+350	+24200	+350	+30000	+ 350	27500	57000	1-V	Ι	FU	STOPPED AT TOTOG CYCLES
AA-3	INWH	Long	WELD	2P-AW	I	+250	+27600	0	+30000	+ + 00	27600	34100	1-V	5	FU	STOPPED AT 55000 EVELES
										+300	+29000	36000	2-1	5	FM	
A 4-4	IBWH	LONG	WEID	2P-4W		-500	+28200	+1350	1.30900					'	U	FAILURE IN GRIP SECTION STOPPED TEST AT
		20/10		F / G //										İ	M	IZ4000 CYCLES - 2 CRACKS INDICATED BY
44-5	II S WH	Long	WELD	2P-4W	π	~	+24500	414.50	+31500	+900	+31300	57900	1-V	Ι	BU	STOPPED 147300 CYCLES
AR-1	IItwn	Long	WELD	2P-G	π		+24300	+ 300	+ 10000	+225	+30/00	289000	1-V	I	FU	DIFFICULTY WITH DISTORTION IN PLATES
			****	2, 0	-					- 150	28300	-	2-X	I	BL	DURING WELDING OF THIS SERIES.
}										- 50	29600	-	3-X	r	FM	· · ·
													4-X		M	
18.2	нғын	Laws	Wei o	2P-C	π	+700	427800	+450	+ 30900	-500	25000	-	1-X	I	BU	
-02	1121411	2040	WELD	L/ U	1	,,,,,,,				+900	24500	-	2-X	I	FL	ANDERNEAT ARTAGACYCLES TO TEST GRIP
48.3	แร่แมน	1	leter a	28.0	1		17/000			_				[-	ļ. —	DESIGN - NO FAILURES IN SPITE OF POOR
ADD	UEWITE DEWITE	LONG	WELD	LP-AW	$\frac{\mu}{\tau}$	-300	+26 700	-/430	130,00		12 78 00	191500	1-V	S	1 AM	STOPPED AT 275500 CYCLES - 4" CRACK
AC-7	112 W/ I	LONG.	WELD	TAW	1	+//00	+27200	+3100	-30700	72000			7-7	5	FM	I-V, 3-V PROPAGATED SLOWLY
						İ				0 27 +	-20400		2-11		Fi	4-V, S-V, 6-V " VERY SLOWLY
1		1				ļ)	ļ	ļ	+ 400	-20000	173000	3.11	1	1 ==	
					l		Į				-	193000	13-1	(.		
					1				!	-		263000	4-1	3		
		1			ļ			l		+1800	+284 00	264000	13-1	5	00	
1										+2500	+28350	264000	6-V		DL	
[1	{	{	(1	{ -	-	-	8-1	12	BL	THE PLACING OF INDIVIDUAL BEADS ON ALTER-
AC-2	IIżWH	Long	WELD	IP-AW	I	+ 750	+29200	+1050	+31300	-	-	199000	1-1	15	1 E	NATE SIDES WAS STARTED ON THIS SPECIMEN
1						ľ		ļ		- 1	-	242000	2-1	S	rt.	PROPAGATION "ARRESTED"
1		ļ				!				+ 650	+27950	255000	3-V	I	FL	1
1		ľ			ł	i	1	1		+ 450	+29000	- 1	4-X	I	FU	}
		ł			1	1	1			- 300	+30100		5-X	I	BU	
							ļ	}	Ì	+ 650	+28000		6 X	I	FL	
AC-3	112 WF	LONG	WELD	IP-AW	π	- 650	+26150	-900	+29300	·		-				FAILURE IN GRIP SECTION STOPPED TEST AT 10700 CYCLES-AFTER 29 DAYS REST, TEST
1		1			1	-100	128600	- 600	+30000	,						EXTENDED TO 146000 CYCLES - GRIP SECTION
AD-1	IZWI	LONG	WELL	IP-G	Π	+100	+27700	+1050	+30+00	- 1		83500	1-V	5	FE	AT BORSO CYCLES-AFTER 37 DAYS REST. THE
						-500	+26900	+1500	+29300	, <u> </u>	-	114000	2-V	5	BE	LOCAL AVERAGE STRESS RANGE FIGURES ARE
		Į.								- 550	+27650	307000	3-V		FU	AVERAGE OF READINGS FOR BOTH TEST PERIODS
						}	}	ļ	1	+1300	+27150	329000	4-V	I	BU	I-V-4-V-5-V-6-V PROPAGATION "ARRESTED" 2-V-3-V PROPAGATED SLOWLY.
						ł		1 ·		_		334000	5-V		BU	
					1	1				+1400	+29400	334000	6-V	s	BL	
40-2	e iltwi	Long	WELD	IP-G	π	+100	+28500	+ 800	+30100	_				1	.	FAILURE OF TESTING MACHINE STOPPED TEST AT 73400 CICLES - AFTER 52 DAYS REST, THE
1					-	1	}	ļ	}	+ 700	+87100	240500	1/-V		BL	TEST WAS CONTINUED TO 330500 CICLES
						1	1	ł		+ 300	+29400	,	3-7	I	FL	E-V PROPAGATED VERY RAPIDLY
		ļ				l l	1	İ	1			\$10500	2-V	s	FE	2
10-	7 1141.1		e klev	IP-r	1 17	1	47.50		17000	+ 950	+8795	167000	1-V	r	FI	
140	5 112 W	1000	9 7YE L I	<i>,</i> , , , , ,	1"	1.300	1]					2-x	1	Ĩ	.
A.F.	//= L/F	11		30-16			42700	+94.00	129951	+2600	+2875	152000	11	I	BL	THIS AND FOLLOWING SPECIMENS HAD
~~ <i>`</i> ′	112 W/ 1	1.0%		, <i>37, 7</i> 1	"	1	1,00	1.24.04				168000	z-v	T	BF	ITY PROPAGATED RAPIDLY ' STOPPED AT IBB 000 CYCLES
15-1	141.0		1.1	30-11-	/ 777		1			1	49740	109500	1.1	/ 7	FI	STOPPED AT 234000 CYCLES
AL-2	<i>⊪</i> r₩l	IL ONG	WELL	, JF 74W	""	+400	12/000	1 700			*****	0 190.500	2-1	17	FI	1
	/].		20.41	, ,	·+				- 330			1-1	, ,	FI	1 STOPPED AT 254000 CYCLES
DE	/61W	LONG	. WELL	<i>31</i> -44	′ ^Ш	+1250	+27300	+3800	1.00000	-/300	123756		2-4	;	R	I
		1				1		1		+3000	1.450		1.0	ļ -		
										+ 600	+2980	230000	1.1	1		
í		í			1	1	1	1	1	-	-	1 -	5-1			
1	J.						ł		1							- I-V PROPAGATED RAFIDLY LISTOPRED AT E34000 CYCLES
DE-2	162W	LONG	WELI	D JP-A	<u> "</u>	+ 100	+27050	+ 50	+30150	- 250	+28300	152000		<u>}</u>		A HADE FROM'TYPE A' STEEL
EE-1	iitw)	KON	. WELI	o 3P-Al	<u>м</u>	+ 550	+28/90	+1050	130050	+550	+2930	01500	<u>7</u> -¥	1.	- [_	STORPHO AT RIGOOD CICLES
182-2	/zwi	HONG	WELL	9 3P-AV	√ <u>∏</u>	+ 32:	5 2750	-850	+31750	-1700	+2700	0 204000	1/-1	/ 4	12	J MADE FROM "TYPE A" STEEL STOPPED AT E44500 CYCLES - BOTH I-V
		ĺ								-/200	+2930	- 10	Z-)	(S		CRACKS PROPAGATED RAPIDLY
•EE-3	//w/	4 K.ONG	WELD	3/°-Ak	//Ⅲ	+400	+28300	+200	+30000	+300	+3070	0 151000	1-1	<u>'</u>		T AT 46000 CICLES RESTED 63 DAYS INALIVAL OF TESTING MACHINEL AT EISTODA CYCLES RESTED ISDANS, TEST COMPLETED AT 234000 CYCLES.
ALL SP	ECIME	NS EN	CE PT E	EGROU	0					-1000	+2800	0 180 000	2-1	13		I-V, 2-V PROPAGATED SLOWLY MADE FROM TYPE A"STEEL
WERE	MADE	FROM	PROVE	et steel		J	ļ	J				-	3-2	(2	/	7

TABLE 🏾

SUMMARY OF TEST RESULTS SPECIMENS TESTED AT AVERAGE STRESS RANGE - 0-20,000 PSI.

SPECIMEN	DESCRIPTION	RESTRAINT	AVERAGE ST LOWER LIMIT PSI	RESS PANGE UPPER LIMIT PSI.	LOÇ Averace Si LOWERLIMII PSI.	A L RESS RANGE UPPER LIMIT PSI.	CYCLES TO TAILURE	CRALK NO	ORIGIN	LOCATION	Rema rks
AA-6 112 WH	LONG WELD 2P-AW	Ш	+150	+20,200	+100	+/9,850	583,000	1-1	S	BM	RAN 666,000 CYCLES CRACK PROPATED SLOWLY
AE 3 II WH	LONG WELD 3P-AW	Ш	+450	+17,300							RAN 500,000 CYCLES - NO FAILURES
AL 4, 112 WIT	LONGWELD 3P-AW	Ш	+ 500	+20,150							RAN 778.000 CYCLES - NO FAILURES
DE-3, 162 WH	LONG WELD 3P-AW	Ш	-250	+ 20,050	+350	+20,450		1-X	5	BL	RAN 840,000 CYCLES CRACK PROPAGATION "ARRESTED"

TABLE III

SUMMARY OF TEST RESULTS

· · · ,	T	UNTROL	ATIGU	E SPECIMENS
Specimen	STITES	S RANGE UPPER LIMIT PSI	CYCLES TO FAILURE	Remarks
MB-1	+7,900	+37,900	<i>312,000</i>	FAILED AT DEEP NOTCH FORMED BY FLAME CUTTING
MB-2	+7.000	+37,000	802,000	FAILED AT WORK HARDENED SURFACE "DIMPLE"
MB-3	0	-3 <u>5,</u> 000		RAN FOR 304,000 CYCLES NO FAILURES
MB-4	0	+15,000	——	RAN FOR 560,000 CYCLES NO FAILURES

5

•

TABLE IV

SUMMARY OF TEST RESULTS

SPECIMENS	WITH	REINFORCED	OPENINGS	
-----------	------	------------	----------	--

SPECIMEN	AVG. STRES NET CROS AREA AT	S RANGE AT S-SECTIONAL HOLE	AVG. STRES. FACE OF FAIL	5 RANGE ON LUREAT NET ON OF HOLE	CYCLES TO	LOCATION OF				
	LOWERLIMII PSI	UPPER LIMIT	LOWER LIMIT PSI	VPPER LIMIT PSI	FAILURE	FIRST FAILURE				
B-1	+ 450	+26,900	+50	+30,700	10,500	FRONT FACE-UPPER RIGHT HAND CORNER OF RING				
B-2	+850	+28,500	-550	+28,900	23,000	FRONT FACE-LOWER RIGHT HAND CORNER OF RING				
* B-3	+1,100	+28,200	-600	+21,800	29,000	FRONT FACE-LOWER LEFT & UPPER RIGHT HAND CORNERS				
C - 1	+450	+26,900	- 300	+25,500	11,500	BACK FACE LOWER LEFT HAND CORNER OF RING				

ALL SPECIMEN'S LISTED IN TABLE II, III, AND II MADE FROM PROJECT STEEL SR-89

.

TABLE I

-

SUMMARY OF TEST RESULTS

PLATES WITH UN-REENFORCED OPENINGS

<u> </u>	 				_				<u> </u>	 ,	 							-	-+-	-	_									
Асмавиз	CRACH STARTED IN SMALL NOTCH AND JAREAD ALONG PUPPLE	CRACK FOLLOWED RIPPLE	INITIAL CRACN BECARE APRESTED AS JECOND CMACK (JAME JIDE) DEVELOPED	CRACHS ON BOTH JEES OF HOLE PROPAGATED IN CRAATIC PATH CROSSING RIPPLES		CRACK FOLLOWED RIPPLE	CRACK FOLLOWED RIPFLE	CAACH DID NOT PROMAGATE DIAECTLY ACROSS DEATH OFPLATE - JEE FIG. NO.	ONE CRACH PROPALATED IN EARATUL PATH ACROSS DEATH OF PLATE		Similar CRACK PROMAGATION TO FA-4 INITIAL CRACK STARTED AT DEER NOTCH	INITIAL CRARK FRANKED ON INSIDE JUNTACE, NOT EBEES. OF HOLE - ON OPPOSITE JURE OF HOLE, 3 CRACKS	APPEARD SIMULTANEOUSLY	Two CRACKS AFFEARED ON SAME SIDE			INTER CARENSINGAR TO FOR - ON OPPOSITE STOR		Simuar Crack Propagation To FA-4					SIMILAR CRACK PROPAGATION TO FB-3					Prover Pace / / / /	GENTER CENTER
Crease To Ewo Or Test	\$3400	26000	27700	14200		74400	115000	84700	100500	120800	\$ 7100	+7300			94450		36700		76650		171000	00042	48900	009907	OF FRACTU	۳		-		
RATE OF PROPAGATION	IN TERMEDIA TE	INTERNEDIATE	Fast	Fast		INTERMEDIATE	Jeon	INTERMEDIATE	INTERMEDIATE	INTERMEDIATE	Fast	. Fast			202		FAST		INTERMEDIATE		Je or	INTERNEDIATE	Je aw	Je o w	016 2 - Position		()	
LOCATION FIE No			6	0/				"	12		13	4	150	2	15.6))	9/	ļ	*		184	181	ó/	. 02	5	[
Fact From Инісн Вилисо	Bacx	FRONT	BACK	BACK		FRONT	FRONT	Buck	FRONT		BACH	BACK			Bec.		Bacr	ı	FRONT		·									
POSITION OF FRACTURE ⁸	1 440 2	~	20041	2		sî.	*	,	3	2	6	Rr Center		~	~	1	RT. CENTER		~		'n	1	2	2						
Creies ro Finst Fracture	10,500	14.500	15,500	12.000		42,500	17,500	54,000	76,000	61,000	10,500	29000		000.12	50.500		50.400		51,000		000 [[[]	15,000	000'1+	84,000				r (0sc		
RANGE ON FACE TNET CROSS - KEA AT HOLE POI	+ 30500	+33600	00/0E+	+31150		+30350	+29050	+30550	00162+	+28900	+30550	120400		00000	05278+		00662+		00252+		+29200	+30450	+30450	+30400			0 42 Dia	aouna 'Eat Theated Tr		
AVE STAFS OF FAILURE A SECTIONAL A LOWERLINIT	-1350	0011-	-450	009-		-400	+1650	-550	+500	-1275	+1150	+200	(2	- 700		+250	-	00+-		+300	1200	0011-	-550		9	Placement 1	, AND INEN U	69	
RESS RANGE 1033 -SECTION 1 HOLE - PSI UPPER LIMIT	+30300	+24700	+30050	+30700		+32200	00\$62+	+29950	130000	+28950	+3/650	05662+		00000	19150		00462+		00962+		+30400	+30000	+30100	+30200	1 110TE2	ND THEN GROUN	J DIA. AND THEN CRAPH MACHINI	BAARN /JACNINE BRAAR MACNINE IT İmmut	PROJECT SA	
AVE ST AT NET CA AREA AT	-300	.520	+750	00+-		005+	000+	0	-200	-1300	009+	-250	•	,	007-		+250		-150		002-	1 50	-350	-150	PARATION 0	it Br Have it Br Have, A	UT B. Pavro	UT OV FANYO UT BY PANYO ED - No HEA	202 122	v
TYPE OF Steel	PROJ	Prov	٩	٩		PROJ	Proj	٨	А	Prov	٩	٩	<		┛	:	A	•	4		Prov	٩	٩	A	Dec Per	10 MAR	FLAND FL	FLAME C	נכ ואר כו	
EDGE' PREPARATION		-/-	HAND CUT				-2-	HANDCUT GROUND		ALAN CUT		- #-	Cur		Therese Cur	- Ereuna	-9-	MACHINECUT	TEAT IREATED			-7- Boneo	No HEAT		Nore 1 - E	~ 4	,	, u h	Nate J - Sp.	
SPECIMEN	FA-1	Ņ	• ٺ	*		FB-1	2-	•	4 - *	FC-1	+FD-1	* ^	, ,	•	* F F - 1		• FF-1	r	۲. •		*FM-1	~~ *	<u>ب</u>	*- *						

.

30

TABLE- 🛛

SUMMARY OF ALL DETAILS FOR THE FABRICATION AND FINISH OF HOLES

							•									1				
		ON OF	- HOL	Ε				INITIAL (GRINDING	FIN	AL G	RIND	ING							
SPECIMEN	MEANS OF	APPARATUS	TIP SIZE	ACET. PRESS.	OXY. PRESS	PREHEAT	FACE FROM	PREHEAT TIME	CUTTING TIME	Equipment	TYPE OF WHEEL	Equip	PMENT	TYPE OF	WHEEL	REMARKS SEE TEXT FOR FURTHER DETAILS				
FA-1	TORCH CUT MANUAL	AIRCO COMBINATION	1	3	35	1.51.	BACK									RIPPLES CREATED BY FLAME CUTTING ARE VERY IRREGULAR				
-2	,,		3	3	35		FRONT				······					17				
- 3	>>		3	4	40		ВАСК	1- MIN. 45-SEC.	2- MIN. 2- SEC.							33				
-4	>3		3	4	35		>>	50-5EC.	2- MIN. 20- SEC.		· ····································					,1				
FB-1			1	4	35	 	FRONT			HAND GRINDER BLACK & DECKER 5" DIA	NORTON AIG P4 B5	MAN ARO - C (AI	VAL GRINDER RÌ	NOF 436	RTON -QB	GRINDING PRODUCED A SMOOTH SURFACE, HONED EDGES TO REMOVE BURRS				
-2	,,	PRESTO-WELD C-101	2	4	40		,,			23	13		•			,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,				
- 3	13	AIRCO COMBINATION STYLE*9900	3	4	40		BACK	1-MIN. 22-SEC.	1- MIN. 24-SEC.	• • •	**	MAN KIPP-M. MODEL	UAL ADISON V T (AIR)	KIPP M. TYPE	ADISON "HASN"	,,				
- 4	ور	33	3	4	40		FRONT	1- MIN. 28- SEC.	1- MIN. 17- SEC.	.,	وز		••	-		11				
FE-1	TORCH CUT AUTOMATIC	AIRCO PLANOGRAPH [*] IO	AIRCO 124 *2	4	40	50	ВАСК	1 - MIN. 1 5- SEC.	58-5EC.		**	· · · · · · · · · · · · · · · · · · ·			,,	556				
	TORCH CUT MANUAL TO 34" DIA.	AIRCO COMBINATION STYLE *9500	1	3	35					•			_							
70-1	BORED TO 41/4" DIA	VERTICAL BORING MILL		1												VERY SMOOTH FINISH. EDGES HONED TO REMOVE BURRS.				
FD-1	TORCH CUT AUTOMATIC	AIRCO PLANOGRAPH [®] IO	AIRCO	4	40	20	ВАСК	1 - MIN. 15 - SEC	56-5EC.							THESE RIPPLES (MACHINE FLAME CUT) ARE SMALL AND REGULAR AS COMPARED TO THOSE IN GROUP FA				
- 2	,,	**		4	40	20	н	1- MIN. 15-SEC	56-5EC.							1)				
- 3		**		4	40	20	17	1 - MIN. 15 - SEC.	58 - SEC.							p				
										HEA	T TREAT	MEN	T OF	Ηοιε	-					
:				:						APPARATUS	TIP	ACET. PRESS. PSI.	OXY. PRESS. PSI.	HEAT TIME	SWEEP HOLE TIME					
FF-1	•••	12	,,	3	40	30	ВАСК	35 · SEC.	40-5EC	AIRCO RADIAGRAPH [#] IO	HEATNG TORCH 9800 MIXER 0913	11	15	15-SEC.	2-MIN. 15-SEC	RIPPLES SIMILAR TO FD GROUP. HEAT TREATMENT DID NOT DE- STROY RIPPLES' SURFACE GEOMETRI				
-2	• 1		"	3	40	30	FRONT	1- MIN. 15- SEC	55 · SEC.	.,	AIRCO	11	15	20-SEC	2- MIN 15- SEC.	,,				
F.M-1	BORED	VERTICAL BORING MILL	SUI	RFACE FI	NISH OF		PREHEAT 9. SPECI	TIME MENS FA	AND FB-T	TIME TO BURN A	HOLE THROUGH T	HE CENT	ER OF	PLATE A	NO TO	MAKE A CUT TO THE EDGE OF				
- 2	٤,	.,		E HOLES RY SMOC GES WER	SWERE DTH. THE CE HONED	,	THE F DIRE 6. SPEC	HOLE IN T CTION. IMENS FD	THE LONGT	NGITUDINAL DIRECTION (EXCEPTION FAIL - CUI TAKEN TO EDGE OF HOLS IN THAN F - TIME TO START CUT AT "46" DIA. HOLE AT CENTER OF 4%" DIA. HOLE AND TO										
- 3	11		TO BU	REMOV	E THE	2-	TO E CUTTING Q. SPEC	DGE OF H TIME - TI IMENS FA	ME TO CU	IN LONGITUDINAL DIRECTION.) CUT THE HOLE ITSELF. C DONE IN TWO OPERATIONS, ONE CUT ON EACH SIDE OF THE HOLE.										
- 4	,,	33	י (ן			3-	6. SPEC	IMENS FD	FE FF E TIME TO	OBTAIN CHERRY	RED HEAT OF	LOCAL	ON. META	L. ONCE	ACHIE	ED, RADIAGRAPH OPERATED				

3-INITIAL HEAT TIME TO OBTAIN CHERRY RED HEAT OF LOCAL METAL. ONCE ACHIEVED, RADIAGRAPH OPERATED 4-SWEEP HOLE TIME - TIME REQUIRED TO ROTATE THE TORCH OVER THE ENTIRE HOLE FOR THE HEAT TREATMENT.

.





PREPARATION OF HOLES

I- GROUP FA FLAME CUT BY HAND 2- GROUP FB FLAME CUT BY HAND, AND THEN GROUND 3-GROUP FC HAND FLAME CUT TO 3" DIA AND THEN MACHINED TO 44" DIA. 4-GROUP FD FLAME CUT BY PANTOGRAPH MACHINE 5- GROUP FE FLAME CUT BY PANTOGRAPH MACHINE, AND THEN GROUND 6- GROUP FF FLAME CUT BY PANTOGRAPH

- MACHINE, AND THEN HEAT TREATED THE INSIDE SUR-FACE OF THE HOLE 1 GROUP FM
 - MACHINED NO HEAT INPUT

NECKED PORTION OF SPECIMEN FLAME CUT BY MACHINE

ALL SPECIMENS MADE FROM 34" THICK PLATES

SERIES F

SPECIMENS WITH UN-REINFORCED HOLES FATIGUE TESTS OF SHIP WELDS

FIGURE 2

33



FIGURE 3





ł

ł



LOCATION OF FATIQUE FAILURES



LOCATION OF FATIGUE FAILURES

FIGURE 7









19200 Cycles

ł.

LOCATION OF FATIGUE FAILURES

41

.



£2

LOCATION OF FATIGUE FAILURES







LOCATION OF FATIGUE FAILURES



.



BACK FACE



LOCATION OF FATIGUE FAILURES

FIGURE 15 b





LOCATION OF FATIGUE FAILURES





LOCATION OF FATIGUE FAILURES

FIGURE 186





FIGURE 21



FATIGUE SPECIMEN

FD-3



FATIGUE SPECIMEN



TENSILE COUPON # 1

TENSILE COUPON # 2

FIGURE 22: PHOTOMICROGRAPHS OF SURFACES ORIENTED AS SHOWN IN FIG.21, MAGNIFICATION: 200X. 2% NITAL ETCH. THE EDGE OF THE HOLE IS AT THE LEFT OF THE UPPER PHOTOGRAPHS.





Figure 24

Specimen DE-3 40 - 48 in. From Top



Front Face Figure 25

X-Ray

Back Face Specimen EE-3 16 - 24 in. From Top



Front FaceX-RayBack FaceFigure 26Specimen EE-324 - 32 in. From Top



Front Face Figure 27

X-Ray

Back Face Specimen EE-3 40 - 48 in. From Top



Left Side Front Bottom

Specimen FA-4 Figure 29

Right Side Front Bottom



Back Bottom








Figure 34

Back Bottom







Bottom







тор



Front Face



Bottom

Fatigue Crack	l-X	
Specimen DE-3	Figure	36



Тор



Bottom

Fatigue Crack 3-X

Specimen EE-3 Figure 37



Top



Bottom



Front Face

Fatigue Crack 1-V Specimen EE-3 Figure **38**



тор



Bottom



Front Face

Fatigue Crack 2-V Specimen EE-3 Figure **39**





Appendix A

CHARACTERISTICS OF STEELS

A Steel	1	r	
Υj	ield Point	=	37,900 psi.
U	ltimate Strength	=	59,900 psi.
E	Longetion in 2 inches	=	33.5%

Chemical analysis, deoxidation, charpy impact data and other incormation concerning this steel may be found in a separate report⁴.

Project Steel SR-89

For $1/2^{11} \times 2^{11}$, (.505), test specimen:

	Yield Point (lower)	= 10 10 10	35,000 psi.
	Nominal Tensile Strength	🖴 1975 1977 - A	65,300 psi.
÷	Elongation	. . nat	39%
• •	Reduction of Area	≡., :	64%
	Hardness	=	15 178 - Carlo Marcola, and a second state
For	3/4" x 1 1/2" x 8" rectangula	ar teşt	specimen:
	Yield Point (lower)		34,200 psi. malaan ah al marakan
	Nominal Tensile Strength		64,500 psi.
	Elongation	=	45%
	Hardness	=	1.5179

Charpy impact tests were performed on the Project SR-89 steel by Professor M. Gensamer of the Penn State College in the same manner as he tested other steels⁴ for the War Metallurgy Committee. The following results have been transmitted to the authors by private communication.

⁴See Reference.

Four sets of specimens were tested, these being (1) standard Charpy-keyhole notched bars, (2) standard Charpy-V-notched bars, (3) 5% prestrained specimens with standard keyhole notch, and (4) 10% prestrained specimens with standard key-hole notch.

Three specimens were tested at each testing temperature, and the energy absorption curves drawn approximately through the average of these values.

Listed below are the estimated temperatures for 50% and 25% energy absorption.

Specimen Type	Temp. of 50% E.A.	Temp. of 25% E. A.
Std. Keyhole	O ^O F	10 ⁰ F
Std. V-notch	60°F	30°F
Keyhole-5% Prestrain	40°F	20 ⁰ F
Keyhole-10% Prestrain	45 ⁰ F	25 ⁰ F

An examination of the energy absorption curves as a function of temperature indicates for the two steels no outstanding difference in their energy absorption characteristics.

Appendix B

CONSTRUCTION OF SPECIMENS WITH WELDMENT

1 N N 1 N

Although the procedure for the construction of specimens with weldment is given in detail in previous reports^{1,2} a brief resume of the welding techniques is given here as a basis for evaluation of the results shown in Tables 1, 2 and 4.

Review of Welding Procedure

gi ang ang sa ta

A Lincoln Arc Welder, Type SAE 300-40 NEMA, 300 Amperes capacity, electrode E6010, and direct current with the electrode positive, were employed on all welded specimens.

35 - C

All longitudinal welds were of symmetrical double-V type with equal number of passes on each side. The "continuous" method of laying beads was employed only in specimens AA-1 and 2. All others were made with the "back-step" technique. In general, each pass on a given specimen started at the same end.

The laying of weld beads to join the edges of two, six inch wide, plates nearly 8 feel long causes, if the plates are unrestrained, severe bowing, climbing of one beveled edge over the other, and similar distortions undesirable in a test specimen. Such over-riding of beveled edges resulted in poor root fusion and slag inclusions in some six or seven specimens constructed during the early phases of the project. Simple clamping of the ends of the plates to steel horses (Restraint I) did not control the distortion. Three C-shaped clamps bearing on channels separated from the specimen by rollers (Restraint II), plus the judicious placing of weld beads on alternate sides so as to control the distortion, resulted in flat specimens. However, this welding procedure was discarded as contrary to industrial practice in which a pass is completed on one side at a time.

1,2 See Reference

Experimentation and study resulted in a technique identified as Restraint III in which the plates, located on rollers between a rigid plane table and heavy clamps, were permitted to move only in the plane parallel to their surfaces. This technique, plus extensive chipping of the first pass, resulted in nearly perfect welds as may be seen from radiographs and photographs of sections shown previously². Figs. 23-27 inc. illustrate welds which are typical of the quality of the welds obtained with this technique.

- b2 -

Review of the OSRD Reports³ on investigations of the effect of various welding procedures on residual stresses in ship welds and discussions with representatives of the Bureau of Ships and the War Metallurgy Committee, confirmed the conclusion that specimens constructed under Restraint III would have residual stresses very little, if any, different from those constructed before Restraint III was employed. From these reports it was concluded that for 6' x 8' panels "considerable restraint caused practically no change in the magnitudes of the stresses! considerable variation in welding sequence did not produce any great difference in residual welding stresses...."

Hence, although the three restraints involved superficially different welding procedures, it is believed that the resultant products are sufficiently identical basically to permit adequate comparison of fatigue behavior.

The four specimens with reinforced central openings involved only minor construction difficulties such as the fabrication of the collar insert and its proper positioning. Care was exercised to space the consecutive sequence of each weld bead so that no craters occurred at the rounded corners of the insert. $\rho_{\rm eff}(x) = \frac{1}{3(1+\alpha)^2} \frac{1}{2(1+\alpha)^2} \frac{1}$

2,3 See Reference a cara da la companya en el Branco de Cara de Cara de Cara de Cara de Cara de Cara de Cara de Cara de Cara de C

فالمرجب فيرجله

FABRICATION OF SPECIMENS WITH UN-REINFORCED HOLES

The dimensions of these specimens are shown in Figure 2.

The equipment used and general fabrication information is given in Table VI. A discussion of pertinent procedures as related to each group of specimens is given in the following sections.

Fabrication of Hole

<u>Groups FA, FB, FC (Hand Flame Cut)</u> - At the intersection of the center lines of the specimens, circles of the proper diameter (FA - 4 1/8" dia., FB - 4" dia., FC - 3 1/4" dia.) were scribed and punch marked to produce a pronounced path along which the hand flame torch could be directed manually.

Flame cutting (started from a flame pierced opening through the plate at the center of the hole) was performed along the longitudinal center line to the upper edge of the circle and continuously was carried clockwise around the punch marks to cut half of the scribed path. The second cutting operation, initiated at the upper point, progressed counter-clockwise to complete the construction of the hole. This relative sequence offered an uninterrupted flame pass at the sides of the opening where the greatest stress concentration occurs under longitudinally applied load,

The only exception to this established procedure for the manual flame cutting was the first specimen (FA-1) where the flame cut was directed along the transverse center line to the right and continued counter-clockwise along the circle to produce three-quarters of the hole--all in one operation. The remaining quadrant was removed by starting the flame cut of the transverse center line and traveling in a clockwise direction. This procedure resulted in a slight notch on the inside of the hole (at the transverse center line) where the second flame cutting operation was initiated. However, the surface was not excessively rough as compared with the ripples or grooves formed by the manual operation of the torch.

<u>Groups FD, FE, FF</u> (Machine Flame Cut) - The 4 1/4" diameter holes in the specimens of these groups were flame cut by means of a planograph flame cutting machine with a magnetic tracer which automatically traversed the outline of the opening. A 7/16" diameter hole, drilled through the plate at the intersection of the longitudinal and transverse center lines, facilitated the initial flame cut. The mounted torch was manually directed in the longitudinal direction to the upper edge of the hole where the machine was placed under automatic control to clockwise sweep a radius cut of the desired dimension.

The resultant surface of these holes was much more even and regular than those openings cut by hand; the flame cut ripples were small and evenly spaced with no abrupt or jagged interruptions of the surface.

<u>Group FM</u> (Bored) - To construct these holes, machine operations were performed in which no heat input was experienced by the specimens. A series of 1/4"diameter holes were drilled very close to each other on a 4" diameter, and the remaining narrow strips of metal between the 1/4" holes were cut with a fine chisel to remove the greater portion of the core constituting the opening. With two heavy passes, a vertical boring mill cut away most of the remaining metal. The third pass was light and for the last cut the tool was carefully ground and an exceptionally light pass (.005" to .010") was taken to produce very smooth machine finish.

and the second second second second

Treatment of Surface and

Edge of Holes

<u>Groups FB, FE</u> (Ground) - In these two groups, the inside surface of the holes were initially rough ground to remove the grooves created by flame cutting. The final grinding, accomplished with a fine grit wheel, eliminated the faint scratches of the first rough grinding and produced a smooth surface. In both cases, the hand operated grinders were rotated concentrically with the hole to prevent the formation of scratches across the depth of the plate on the inside surface and to assure roundness of the opening. By visual examination the resultant surface appeared as smooth as that of the machine bored hole described above.

For group FB, the grinding removal process did not involve over a 1/16" depth of the metal. Since the single specimen of the FE series had very small flame ripples (machine flame cut), it necessitated less removal of burned metal than those of the FB group.

<u>Group FC</u> (Semi-bored) - The 3 1/4" diameter hole (manually flame cut) of the only specimen in this series was enlarged to 4 1/4" diameter by means of a vertical boring mill. The finishing or last cut was performed much in the manner of that employed in completing the hole in the FM series.

<u>Group FF</u> (Heat Treated) - The inside surface of the hole in the two specimens of this group were heat treated to soften the flame cut surface. This result was achieved by producing a cherry red heat of the metal but yet not destroying the surface geometry of the small flame cut ripples (machine flame cut) through the excessive application of heat. A special type of torch, whose tip had many

- c3 +

perforations to produce a wide flame and whose tip diameter was that required for a 3/4" thick plate, was mounted on a radiograph machine in such a manner that the flame was directed perpendicularly upon the surface to be softened. When placed into automatic operation, the radiograph caused the special torch to sweep evenly the inside surface of the hole.

Initially the flame cut surface of the upper edge of the hole on the longitudinal axis was heated to the required cherry red. Once achieved, the radiograph was placed into automatic operation; and, its rate of travel was such that as the torch moved beyond the local heated zone, the metal immediately cooled sufficiently to cause the cherry red color to disappear. The process was performed once around the hole to create the softening effect. At no region in the two specimens were the characteristic ripples destroyed.

<u>Group FB, FE, FM</u> - Both the grinding and boring processes formed small burrs of metal at the edges of the holes in the specimens of these groups. To eliminate any detrimental effects which might result as a product of serrated edges, the burrs were carefully removed by means of a burring tool; considerable care was employed to hold the tool flat with the surface so as to minimize tool marks. As an added precaution, the burred areas were lightly honed with a fine stone to produce a barely discernible radius on the edges of the holes.

In all specimens which entailed flame cutting, the specimen plate was situated in the horizontal position with the cutting flame in the vertical plane. Proper precaution assured satisfactory perpendicularity of the cutting torch to the surface of the plate.

All holes were measured along four axes (transverse, longitudinal, and at two planes 45 degrees to the former two directions) to verify the roundness of the opening. No dimensitions varied beyond approximately \pm or -2%.

- c4 -

Flame Stresses

In a previous report² mention was made of the possible residual stresses which may be created around a flame cut hole in a plate. Additional interesting evidence has been observed in the flame cutting of the holes in the FF series under ideal fabricating conditions; planograph type of flame cutting machine which traversed the outline of the opening at an even rate of torch travel.

In this case (Specimen FF-2, Fig. 40) the radial "lines", where the scale has been removed, were more pronounced and also formed a more definite pattern (outlined by a dotted line in the photograph) than the previously described specimen. All holes cut in this manner experienced the symmetrical pattern on both faces of the plate. Along the transverse axis, the lines are the longest; at the 45 degree planes, the effect is almost negligible; and on the longitudinal center line, an intermediate magnitude of this effect prevails.

These shear lines, which appeared as the holes were machine flame cut, are believed to be evidence of the existence of considerable residual stress in the local region about the hole. The additional heat treatment of the two specimens in the FF series did not alter or augment this initial pattern to any observable extent.

2_{See Reference}

- c5 -

. The second dependence of the M^{2} is $\mathbf{Appendix}^{2}$ is the second seco

TEST PROCEDURE AND STRESS DETERMINATION All specimens were tested and the streeses to which they were subjected were determined in the manner described in detail in previous reports.

With the exception of the MB group, all specimens were tested in one of two 400,000 lbs. machines which apply cyclic ranges of tensile loading (zero to tension, or tension to tension). The geometric capacity of these machines enables the testing of specimens 2 ft. wide by 8 ft. long with approximately 6 ft. between grips. The small control specimens (four test pieces, MB group) were investigated in a much lighter but basically similar fatigue machine.

By manual control the temperature of the laboratory in which the tests were carried out was maintained between 72° and $76^{\circ}F$, except for occasional instances when the temperature fell as low as $68^{\circ}F$, or at other times reached $80^{\circ}F$. However, both the two extremes never occurred within a 12 hour period. It is believed that such gradual fluctuations of temperature had no effect upon fatigue life of the specimens.

Stress Renges

The majority of the specimens were subjected to a nominal stress range of 0-30,000 psi. tension; four others experienced a stress range of approximately 0-20,000 psi. tension--values of stress ranges for all specimens are given in Tables I to V "Summary of Test Results".

an agus sanan an gall chifar shu chifar shirida

Once the desired load upon the test piece had been attained (usually with 1700 cycles or less), the fatigue machine was placed into continuous operation until fracture occurred or until 300,000 cycles was attained (unless otherwise noted in Tables I to V).

- dl -

A visual examination for cracks, employing a strong light and thin oil, was made every 2,000 cycles, or oftener as advisable. Strain readings and stress computations were made about every 45,000 cycles until a crack became visible, at which time strain readings were taken immediately. Radiography was done after the specimen was removed from the testing machine.

To determine the load on the large specimens, a 10-inch Whittemore Strain Gage with a ten-thousandth dial was employed; for the small (MB group) specimens, an 8-inch Berry Strain Gage was used. In all cases, strain measurements were taken at many judiciously selected points on both faces of the specimens. Such locations were shown previously.¹, ² The "average stress range" is defined as that stress range determined from the average of the strain readings at all gage points for the maximum, or the minimum load, respectively. In the case of the longitudinally welded specimens the most : highly stressed gage length was determined and is defined as the "Critical Point".* Once the fatigue fracture was definitely established, it was possible to compute the perticular stress range (local average) at the gage locations adjacent to the crack.

Since the Yield Point of the steel in the parent plates is not much above 30,000 psi., care was exercised in loading the longitudinally welded specimens so that the stress at the Critical Point* was as close to the 30,000 .psi. stress range as possible but did not exceed this value,

One of the four specimens tested at the lower stress range was loaded in a manner discussed in Appendix F. For the other three specimens, it was then decided that a more practical procedure from the viewpoint of design would be a loading such that the Average Upper Limit would be + 20,000 psi. In the application of this load it was unnecessary to check the stress performance . . *See definition, Sec. III

1,2_{See Reference}

- d2 -

of a critical gage length as in the former procedure. Instead, the strain at all gage points was recorded and averaged for a load below that required. The load was then increased in steps until the Average Upper Limit was as close to + 20,000 psi. as practical.

The load on the specimens with reinforced holes (B and C groups) was increased until the stress at the "Critical Point" was equal to or very slightly above 30,000 psi. according to the same procedure as followed for the longitudinal welds.

For specimens with un-reinforced holes the load was so adjusted that the stress range (applied load divided by net area) at the net cross-sectional area of the hole, varied only nominally from 0-30,000 psi. The applied load was determined from the average of the strain measurements at twenty locations distant from the hole.

For the reinforced holes (B and C), the local average stress was evaluated from readings on the face of the plate adjacent to the fracture--four possible areas could be considered (front and back of either the top or bottom end of the specimen). For the un-reinforced holes the local average stress range was computed from all strain measurements taken on the same side of the plate as that for which initial failure occurred.

- d3 -

- 61 -

Appendix E

HARDNESS SURVEY

Introduction

Since it is known that a flame cut edge of mild steel plate is considerably harder than the body of the plate, the question was raised if considerable variations of hardness at the surfaces of the burned holes existed from specimen to specimen, and if so, could a correlation be established with the spread in the observed cycles-to-fracture for various specimens. The observations of hardness and of metallurgical structure reported herein were made to determine if a more thorough survey would be desirable. Accordingly specimens to study were chosen which, from the information at hand, appeared most likely to show interesting results.

Since specimens FM-1 and FM-3 had no heat input, no hardness surveys were undertaken for these specimens; instead, microscopic examinations were made of sections adjacent to the hole.

Location of samples for Hardness and Microscopic study

A prism was milled from the region close to the hole and was later lightly ground to final dimensions $(2" \ge 3/4" \ge 3/8")$ suitable for Rockwell Superficial "15T" hardness measurements. These measurements were made on a surface which had been located as close to the fatigue crack as possible, see Fig. 21, and which extends, at one end, to the edge of the hole. More specifically, this surface is bounded on opposite sides by the front and back of the specimen, on one end by the inside surface of the hole, and on the other by a saw cut so as to make the surface approximately two inches long. The "right corner" of the prism surface is defined as the intersection of the edge lying in the flame cut surface of the hole. In two cases, prisms were also cut from the top of the hole in order to find if a detectable amount of work hardening had occurred at the transverse section.

Prisms for microscopic examination were obtained in the same manner, but were located along the circumference of the hole about 1/2" from the fatigue fracture.

Results of Hardness Measurements:

 $x_{i} \in \{1, j_{i}\}$

Rockwell Superficial hardness values obtained for several specimens are given in the following table. The numbers in parenthesis are Brinell values obtained from a conversion table. The plate metal 1 1/2 inches from the flame cut surface had an average hardness of 15T81.

and the second sec

- 62 -

Sample from Specimen No.	to the flame cut edge of the hole as is possible.					
(See Fig. 21)	At "Left <u>Corner"</u>		"Center"	At "Right Corner"		
FA4	15T 88.2 (164)		15T 87.8 (160)	15T 87.0 (153)		
FDL	15T 88.3 (166)		15T 8 <u>9</u> .0 (172)	15T 89.0 (172)		
FD3	15T 89.0 (172)		151 87.2 (155)	15T 85.5 (141)		
FEL	15T 87.2 (155)		15T 86.3 (148)	15T 84.9 (136)		
FFL	15T 86.0 (144)		15T 85.6 (141)	15T 85.0 (137)		
			·	· ,		
FA2 ("Top of Hole")	15T 87.7 (160)		15T 85.0 (137)	15T 87,8 (160)		
FF1 ("Top of Hole")	15T 84.8 (136)	÷ .	15T 85.2 (139)	15T 84.3 (132)		
· · · ·				n Roll Marine (Marine) (Marine)		

- e3 -

Measurements on a portion of the flame cut surface, see Figure 21, after lightly sanapapering the surface, gave values up to 15790, but are not entirely satisfactory because the unevenness of the surface (ripples, etc.) made the observations difficult. It is clear from the microscopic examination and from other considerations that the hardness of the surface is probably greater than any of the values given here.

- ед -

Two conclusions may be made:

(a) Significant hardening of the metal at the surface of the hole results from the flame cutting operation.

(b) The flame softening operation performed on specimen FF-1 has reduced the hardness probably more than is shown by these measurements and may be responsible for the greater fatigue life observed. Decarburization has occurred as seen in Figure 22.

Since residual stresses of the order of yield values may result from flame cutting operations⁵, it was thought desirable to determine the yield and ultimate strength for material similar to that found at the aurface of the flame cut hole in these specimens.

After consideration of the values given in the preceding table, a hardness of 15T89 was arbitrarily chosen as representative of the state of the material at the edge of the hole. A modified Jominy bar, prepared from a sample of the steel, was employed to estimate the proper quench to attain the above hardness in a test specimen.

Two 0.505 tensile coupons six inches long between grips and with an extra cylindrical section l_{\pm}^1 inches long were heated to 1600° F in Houghton liquid bath No. 168, and then quenched in a water bath at the temperature given in the table below. The long axis of the bar was parallel to the water surface when

⁵See References.

plunged into the water. The cylindrical stub was cut off and prepared for microscopic examination. Hardness measurements were made on both the stub and portions of the test length of the 0.505 coupon. Procedures were such that it is felt confident that the measurements taken are indicative of the values throughout the bar. The results of the two 0.505 coupons, so prepared, are given below:

Physical Property	Coupon #1	Coupon #2
0.2% yield strength	61,200 psi.	54,000 psi.
Nominal Tensile Strength	102,400 psi.	98,300 psi.
Elongation	11% on 2"	*
Reduction of Area	32%	39% *
Hardness	15T 89	15T 87.5
Quenches in water at	100 [°] F	90 ⁰ F

*Specimen ruptured outside gage length

Photomicrographs of sections from each of the two tensile coupons, and from each of two fatigue specimens are shown in Figure 22. No significant difference in structure is seen between the coupons and specimen FD-3; likewise for FA-4, see next section.

Tensile tests on $3/4" \ge 1/2" \ge 8"$ rectangular bar prepared from a piece of the 3/4" plate stock give the following values:

Yield point (lower)	34,200 psi.
Nominal Tensile Strength	64,500 psi.
 Elongation	45% and the second second second second
Hardness	15T 79

Elsewhere in this report evidence is presented of plastic flow in the plate as a result of flame cutting the central hole. It appears that the stresses associated with the flame cut edge may be very large.

- e5 -

and the second sec

Microscopic Examinations

Comments concerning the specimens are given below: Specimen FA 4: Hand Flame Cut Hole - 12,000 cycles @ -400 to 30,700 psi. Metal is clean. Body of metal has structure of ferrite and pearlite with very slight banding. This banding is not detrimental. Cut edge is pearlitic due to rapid cooling from above critical temperature. No free ferrite at edge. Heat affected

region approximately 3/64 inches thick.

Specimen FD 3: Machine Flame Cut Hole - 21,500 cycles @ 0 to 30,300. Metal is clean. Body of metal has same structure as FA 4 with somewhat more banding. It is again unlikely that this degree of banding is detrimental. Heat affected region is narrower than FA 4, being approximately 1/32 inch thick. It appears that the cooling rate at the edge of the hole was more rapid than in FA 4. Cut edge is pearlitic. No free ferrite at edge of hole.

stand and the second second of the second second second second second second second second second second second

Specimen FF-1: Machine Flame Cut Hole, torch drawn - 58,000 cycles @ 250 to 29,900 psi. Body of plate is slightly banded structure of ferrite and pearlite. Same as FD 3 and nearly same as FA 4. Edge of hole is slightly decarburized to depth of less than 0.01 inch. See Figure 22. Corvers of hole are not decarburized and exhibit fine pearlitic structure. Heat affected region generally made up of coarse ferrite and pearlite in Widmanstatten pattern extending to approximate depth of 5/32 inch.

The following two observations show that the differences in the two steels are of small magnitude and are inadequate to explain the spread in results of FM-1 and FM-3.

strate a species of generality of the second states of the second second

- e7 -

Specimen FM-3: Machined Hole 42,000 cycles @ -350 to 30,100 psi.

Same steel as previous specimens.

Same structure as previous specimens.

Same slight banding, but no noticeable defects.

Specimen FM-1: Machined Hole 133,000 cycles @ -200 to 30,400 psi.

Same structure as FM-3 with <u>less</u> banding. No significant differences from FM-3. - fl -

Appendix F

ana se

THE APPLICATION OF LOAD TO SPECIMEN AE-3

Since specimen AE-3 was the first of four specimens to be subjected to a nominal stress range of 0-20,000 psi tension, a certain amount of speculation was raised as to the manner in which to stress this test piece. Prior to this time all specimens had been loaded at a nominal stress range of 0-30,000 psi tension and a definite loading procedure had been established. As one might expect, the minor local irregularities in a specimen created local stresses of different magnitudes when load was applied, and thus all gage points could not simultaneously be raised to exactly #30,000 psi. Since it has been predetermined not to stress any local region of the test plate beyond +30,000 psi (explained in Appendix D), that gage point which indicated the largest strain at an applied stress slightly below operating load was employed as a control. Then, the mechanism of the fatigue machine was successively adjusted until the strain at the controlling gage length corresponded to a stress of 30,000 psi tension or only slightly above. (See Table 1). Obviously, the applied average stress for the entire specimen would be slightly below the 430,000 psi.

Initially, it was decided to employ the above procedure for loading the specimens to be studied at the lower stress range, wherein the most highly stressed gage point would be subjected to an upper limit of $\pm 20,000$ psi. However, since this was the first time that the fatigue machine was adjusted to operate at light loads, the desired stress of $\pm 20,000$ psi at the critical point was exceeded by approximately 6,000 psi for about 3 cycles of loading.

After some discussion concerning this specimen, it was decided to decrease the applied load so that the control gage point would experience an upper limit of +20,000 psi. For this specimen, the local abnormalities were such that the average load on the specimen was reduced to +17,300 psi; one of the widest spreads observed in the entire program.

It was recognized that, since this over-loading prior to the cyclic testing relieves the severe residual stress state in the weld and since the lowering of the applied load reduces the limits of the stress range equally, this particular specimen should offer a more satisfactory length of cyclic service than if it had not been subjected to the overload. However, it was thought that the results obtained from this specimen would be interesting and could serve as a guide in future phases of the investigation. Although this specimen was operated to 3 1/2 times the cycles at which fracture occurred in similar specimens which were loaded at a stress range of 0-30,000 psi tension, it is now believed that it would have been more valuable if the specimen could have been operated until a fracture had developed.

 A strategy of a second sec second sec - f2 -

- gl -

Appendix G

OBSERVATIONS CONCERNING THE CONSTRUCTION OF

INDIVIDUAL WELDED SPECIMENS

The following specimens are those constructed since the last progress report.

A - Longitudinal Welded Specimens.

Restraint III was employed.

Specimen AE-3: In passes #5 and #6, the electrode was weaved slightly more than in the previous weld passes in order to build up the resultant bead. All the weld passes were of a satisfactory nature.
Specimen AA-6: The welder found it difficult to control a considerable amount of "arc-blow" (especially at the ends of the specimen) which occurred during pass #1. A more pronounced arc-blow occurred during pass #2; various relative locations of the "ground clamp" were investigated to eliminate this phenomenon without complete success. Pass #3 had considerable arc-blow. After each of these weld passes, the weld metal was very carefully chipped out to remove any possible flaws in the weld. Very little arc-blow was experienced in pass #4. From this point on, all the beads were satisfactory.

Specimen DE-3: No comment.

Specimen EE-3: A certain amount of arc-blow prevailed during pass #1. However, the arc-blow was greatly diminished on subsequent passes. In pass #5, the electrode was weaved more than normally to aid in the build-up of the bead where the groove was deep.

B - Specimen with Reinforced Hole

Specimen B-3: The last specimen (B-3) in this series was fabricated in the manner of the specimens of this group previously described. In pass #2 some difficulty was encountered in building up the vertical leg of the fillet, because of the 1/8" gap that existed between the ring and the plate. At no rounded corner of the ring was there a crater which might initiate fatigue cracks.

C - Welding Information

The information with regard to the welding details for each specimen (tested since the last report) is given in the following table. For all specimens Vertex E6010 electrodes were employed.

	- g3 -					
	Specimen	Pass <u>Number</u>	Face on which made	Amperage	Vultage	Electrode Size
-	AL1	1 2 3 4 5 6	Back Back Front Front Back Front	125 190 150 220 210 210	28 28 28 28 28 28 28	5/32 3/16 5/32 3/16 3/16 3/16
	AL2	1 2 3 4	Back Back Front Front	135 200 150 200	28 28 28 28	5/32 3/16 5/32 3/16
	AL-3	1 2 3 4 5 6	Front Back Back Front Back Front	145 160 220 220 220 220	26 26 28 28 28 28 28	5/32 5/32 3/16 3/16 3/16 3/16
	EE-3	1 2 3 4 5 6	Back Back Front Front Front Back	130 200 150 200 200 200	28 28 28 28 28 28 28	5/32 3/16 5/32 3/16 3/16 3/16
	DE-3	1 2 3 4 5 6	Back Front Front Back Front	130 220 145 210 210 210	28 28 28 28 28 28 28	5/32 3/16 5/32 3/16 3/16 3/16
	B-3	1 2 3 4	Front Back Front Back	150 150 140 140	28 28 28 28	5/32 5/32 3/16 3/16

- hl -

Appendix H

DESCRIPTION OF FATIGUE FRACTURES

The fatigue fractures on each of the three types of specimens recently tested (longitudinal welds, plain openings, and reinforced holes) are briefly described with references to diagrams and photographs which present pertinent information.

Longitudinal Weld Specimens

The cracks discovered in a given specimen were assigned consecutive numbers; the letter following the number indicates the method of discovery---see "Explanation of Symbols", Table I.

In all photographs the lower edge of the fractured area is the front face of the specimen.

The words "top" and "bottom" refer respectively to the upper and lower faces of the transverse fractured area of the specimen as it underwent test in the fatigue machine.

A photograph of the weld surface is shown only for those as-welded surfaces in which the fatigue crack was visible at the surface. The photograph is also oriented so that its top is toward the top of the specimen.

The radiographs of the welds are typical of the quality of the welds. Specimens with Openings

Where necessary, brief comment is made concerning these fractures. However, the major portion of the information is given in Figures 35-39 incl.; salient points are brought out either in the photographs or drawings of the various specimens.

The lower edge of all the photographs is the bottom end of the specimen; whether it is the front or back face is indicated on each photograph.

a de la companya de la companya de la companya de la companya de la companya de la companya de la companya de l

Specimen AA-6:

Location of Crack, Figure 5

Crack I-V, 583,000 cycles, back face, middle third of the test length.

The fracture, which started at a small pin hole in a crater, propagated slowly since at the end of the test (665,700 cycles) the crack extended only across the weld surface and 1/8" into the parent plate on one side of the weld. The fracture (Fig. 35) definitely shows incipient failure at the surface with propagation from the pin hole in the weld metal.

Specimen DE-3: During the fatigue test no evidence of fracture developed which could be visually detected. However, Radiographs of the test length showed slight evidence of one small fracture.

Location of Crack, Fig. 6.

Crack I-X. The sectioning of the weld corroborated the existence of the small fracture on the back face, lower third of the test length. A small pit hole in a crater initiated fracture. At the end of the test (840,600 cycles) this fracture (Fig. 36) was very small. From the very dark oil stained appearance of the crack, a definite possibility existed that this fracture was arrested during the test. Had the crack occurred slightly

before the test termination, the fracture surface would be light colored in appearance.

Location of Cracks, Fig. 7.

Crack I-V, 151,000 cycles, front face, middle third of test length.

The crack appeared adjacent to the edge of a crater at a small < $_{\odot}$

ripple in the weld metal. At 193,000 cycles the propagation of

the fracture extended to the back face; and, it became 3 inches long by the end of the test (215,000 cycles). The fracture (Fig. 38) reveals that its incipient stage occurred on the front face of the weld.

Crack 2-V, 180,000 cycles, lower third of the test length of the front face. A small ripple at the end of a crater created the danger point for fracture.

1.

At 201,000 cycles the crack was 1" wide on the front face; and by the end of the test, it had reached the rear face of the specimen. The fracture (Fig. 39) indicates initial failure at the front face.

Crack 3-X, Middle third of the test length. Radiographs of the weld indicated a fracture which was verified by the sectioning of the weld (Fig. 37). Poor root fusion initiated the fracture which then propagated outward toward the two faces. Although this fracture was not detected during the fatigue test, it started after crack No. I-V since it is a smaller crack.

٠.

- h3 -

- h4 -

Group FA

Specimen FA-3, Fig. 28; Location of Cracks, Fig. 9. Specimen FA-4, Fig. 29; Location of Cracks, Fig. 10.

In both of these specimens, the inside surface geometries of the holes were similar to each other and equivalent to those previously reported (FA-1 and 2). A jagged ripple on the left side of specimen (FA-3) initiated failure on that particular region of the hole. However, it could not have been an excessively severe condition for the crack on the opposite side of the hole appeared at approximately the same number of cycles.

Both specimens evidence rapid propagation of fracture across the inside flame cut surface of the hole after the cracks had started at one of the holes! edges.

Group FB

Specimen FB-3, Location of Cracks, Fig. 11 Specimen FB-4, Fig. 30, Location of Cracks, Fig. 12

A photograph of only one specimen (FB-4) is presented to indicate the typical character of the test surfaces in each of these two specimens. Two test pieces (FB-1 and 2) tested previously had similar surfaces.

These specimens experience somewhat slower propagation of the fatigue cracks, as compared to the FA group, across the depth of the holes once they had formed on the edges of the openings.

Group FD

Specimen	FD-1,	Fig.	31;	Location	of	Cracks,	Fig.	13
Specimen	FD-2,	Fig.	32;	ă?	11	11	Fig.	14
Specimen	FD-3,			11	11	!1	Fig.	15a.
The two photographs indicate the general character of the flame cut surfaces as produced by machine flame cutting. The flame ripples were small and regular in form as compared to the product of the manually flame cut openings (Group FA).

Once initiated, the fatigue cracks spread rapidly across the flame cut surface-approximately equal to the propagation experienced in the FA group.

Group FE

Specimen FE-1. Location of Cracks, Fig. 15b.

No photographs of either the inside flame cut surface of the holes or of the fatigue cracks are shown, since these characteristic features were similar to those possessed by the FB series.

In this case, the crack propagation across the ground surface of the hole was slow.

Specimen FF-1. Location of Cracks, Fig. 16 Specimen FF-2, Fig. 33, " " Fig. 17

The one photograph (FF-2) is typical of the inside surface geometry of the holes for both specimens, since their flame cut boundaries were identical in physical character. When compared to the FD group of specimens, their similarity is pronounced.

Travel of the fatigue fracture in these two specimens was moderately rapid and was approximately equal to the rate of propagation undergone by the FB and FC group of specimens.

Group FM Specimen FM-1, Fig. 34, Location of Crack, Fig. 18a. Specimen FM-2, " " Fig. 18b. Specimen FM-3,Location of Crack, Fig. 19.""" "Fig. 20.

The one photograph (FM-1) is indicative of all four specimens as to the type of surface finish and to the form assumed by the fatigue cracks. In this group, all the fatigue cracks propagated slowly across the surface of the hole--a characteristic similar to that found for Specimen FE-1.

Many of these specimens with un-reinforced openings presented an interesting aspect as to the form or shape assumed by the fatigue fracture in its propagation across the inside surface of the holes. In a few of the test pieces, in which the inside surface boundary remained as flame cut, the crack generally pursued the path created by the bottom of a ripple. However, at certain points in its travel, the fracture propagated in a path perpendicular to the pregiously formed portion of the crack and subsequently progressed to the adjoining ripple where it would continue to spread in the normal fashion along the ripple itself. A portion of the specimens with bored or ground holes also produced a similar phenomenon. This is both interesting and odd, for the common conception and experience presupposes the formation and spread of these fractures to occur at right angles to the applied stress. Yet, the photographs presented herein definitely reveal this peculiar path of fracture at local regions.

Group B

Specimen B-3, Location of Cracks, Fig. 8

No photographs or radiographs were taken of this specimen since records of the two specimens formerly tested did not reveal any important information. Therefore, it was felt that the information to be obtained did not warrant the expenditure of time and money.

ا و بستر

– h6 –

All fractures were similar to those which appeared in specimens B-1 and 2 with the same rapid propagation of cracks once they had formed.